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TEST REPORT

Equipment under Test : Dual Band Wireless Router

Model /Type : LNN788

Series Model No. N/A

Model Declaration ; N/A

Applicant : TIANZHI TRADING INC

Address : 1624 Market St Ste 226, #30327 Denver CO 80202 US

Manufacturer : TIANZHI TRADING INC

Address : 1624 Market St Ste 226, #30327 Denver CO 80202 US
Test Result: PASS

The test report merely corresponds to the test sample.
It is not permitted to copy extracts of these test result without the written permission of the test
laboratory.
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1 TEST STANDARDS

The tests were performed according to following standards:

CC Rules Part 15 Subpart E—Unlicensed National Information Infrastructure Devices

ANSI C63.10-2020: American National Standard for Testing Unlicensed Wireless Devices

KDB789033 D02: General UNII Test Procedures New Rules v02r01

KDB353028 D01v01r01 : BASIC EQUIPMENT AUTHORIZATION GUIDANCE FOR ANTENNAS USED WITH
PART 15 INTENTIONAL RADIATORS

KDB662911 D01v02r01 : Multiple Transmitter Output v02r01
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2 SUMMARY

2.1 General Remarks

Date of receipt of test sample

February 19, 2025

Testing commenced on

February 20, 2025

Testing concluded on

March 14, 2025

2.2 Product Description

Report No.:MAX250225011P02-R01

Product Name:

Dual Band Wireless Router

Model/Type reference:

LNN788

Power supply:

DC 12V

Adapter information

Model: RD1201000-225MG
INPUT: 100-240V ~, 50/60Hz, 0.6A
OUTPUT: 12V=1.0A

Testing sample ID:

MAX250225011P02-R01-1# (Engineer sample),
MAX25010076P01-R02-2# (Normal sample)

Hardware version:

V1.0

Software version:

V1.0

Operation Frequency:

5180-5240MHz for 802.11a/n/ac(HT20)/ax(HT20);
5190-5230MHz for 802.11n/ac(HT40)/ax(HT40);
5210MHz for 802.11 ac(HT80)/ax(HT80);
5745-5825 MHz for 802.11a/n/ac(HT20)/ax(HT20);
5755-5795 MHz for 802.11n/ac(HT40)/ax(HT40);
5775MHz for 802.11 ac(HT80)/ax(HT80);

802.11a: 6,9,12,18,24,36,48,54Mbps;
802.11n(HT20/HT40):MCS0-MCS15;

e 802.11ac/ax(VHT20): NSS1, MCSO-MCS8
802.11ac/ax(VHT40/VHT80):NSS1, MCS0-MCS
WIFI :
20MHz system 40MHz system 80MHz system | 160MHz system
Supported type: 2821 1;1 802.11n 802.11ac
802.11ac o 11 802.11ax N2
802.11ax ’
Modulation: 5180MHz-5240MHz | 5190MHz-5230MHz 5210MHz N/A
5745MHz-5825MHz | 5755MHz-5795MHz S775MHz
Operation frequency: OFDM OFDM OFDM/OFDMA N/A
Channel number: 9 4 2 N/A
Channel separation: 20MHz 40MHz 80MHz N/A

Antenna type:

External antenna

Antenna gain:

ANT 1: 6.0 dBi; ANT 2: 6.0 dBi; ANT 3: 6.0 dBi

Note:

The 5GHz WIFI has 3 antennas and support Multiple Outputs for 802.11n mode
for this report; According to KDB 662911 D01 v02r01, Directional gain = Gant +

10 log(Nan) dBi =6+10log(3) dBi=10.77dBi
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2.3 Equipment Under Test
Power supply system utilised

Power supply voltage ;1 O|230V /50 Hz O| 120V / 60Hz

@® 12V DC 0|24V DC

O| Other (specified in blank below)

2.4 Short description of the Equipment under Test (EUT)

This is LNN788 Dual Band Wireless Router.

For more details, refer to the user’s manual of the EUT.

This EUT support 2.4 GHz WLAN, 5 GHz WLAN, this report only for 5 GHz WLAN.
For more details, refer to the user’'s manual of the EUT.

2.5 Channel List

The Applicant provides communication tools software (AT command) to control the EUT for staying in
continuous transmitting (Duty Cycle more than 98%) and receiving mode for testing.
All test performed at the low, middle and high of operational frequency range of each mode.

Operation Frequency List WIFI on 5G Band:

20MHz 40MHz 80MHz
Operating band Frequency Frequency Frequency
Channel (MHz) Channel (MHz) Channel (MHz)
36 5180
U-NII 1 40 5200 38 5190 42 5210
(5150MHz-5250MHz) 44 5220 46 5230
48 5240
. RN
U-NII 3 157 5785 155 5775
(5725MHz-5850MHz) 161 5805 159 5795
165 5825 -- -- -- --

Note: The line display in grey is those Channels/Frequencies select to test in this report for each operation
mode.

2.6 Test Mode

To investigate the maximum EMI emission characteristics generates from EUT, the test system was
pre-scanning tested base on the consideration of following EUT operation mode or test configuration mode
which possible have effect on EMI emission level. Each of these EUT operation mode(s) or test
configuration mode(s) mentioned above was evaluated respectively.

AX mode tested all RU, only worst case mode (Full RU) recorded in report.

Pretest Mode Description
Mode 1 802.11a/ n/ ac 20/ ax 20 CH36/ CH40/ CH 48
802.11a /n/ ac 20/ ax 20 CH149/ CH157/ CH 165
Mode 2 802.11n/ac40/ ax 40 CH38/ CH 46
802.11n/ ac40/ ax 40 CH 151/ CH 159
Mode 3 802.11 ac80/ax80 CH 42/CH 155
Mode 4 Link mode (Conducted emission &Radiated emission)

Note:
(1) The measurements are performed at all Bit Rate of Transmitter, the worst data was reported.
(2) We're testing antenna 1 data.
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2.7 Block Diagram of Test Setup

EUT

DC 12V

2.8 Related Submittal(s) / Grant (s)

This submittal(s) (test report) is intended for filing to comply with Section 15.407 of the FCC Part 15, Subpart
E Rules.

2.9 Modifications

No modifications were implemented to meet testing criteria.

Page 7 of 89



MaxLab

MAXLAB Testing Co.,Ltd. Report No.:MAX250225011P02-R01

3 TEST ENVIRONMENT

3.1 Address of the test laboratory

MAXLAB Testing Co.,Ltd.
1/F, Building B, Xinshidai GR Park,Shiyan Street, Bao'an District, Shenzhen,Guangdong, 518052,
People’s Republic of China

3.2 Test Facility

FCC-Registration No.: 562200 Designation Number: CN1338
MAX Testing Co.,Ltd. has been listed on the US Federal Communications Commission list of test facilities
recognized to perform electromagnetic emissions measurements.

Industry Canada Registration Number. Is: 11093A CAB identifier: CN0019
The Laboratory has been registered by Certification and Engineering Bureau of Industry Canada for radio
equipment testing.

A2LA-Lab Cert. No.: 4707.01

MAX Testing Co.,Ltd. has been listed by American Association for Laboratory Accreditation to perform
electromagnetic emission measurement.

The 3m-Semi anechoic test site fulfils CISPR 16-1-4 according to ANSI C63.10 and CISPR 16-1-4:2010.

3.3 Environmental conditions

During the measurement the environmental conditions were within the listed ranges:
Radiated Emission:

Temperature: 25°C

Humidity: 45 %

Atmospheric pressure: 950-1050mbar
Conducted testing:

Temperature: 25°C

Humidity: 44 %

Atmospheric pressure: 950-1050mbar
AC Power Conducted Emission

Temperature: 24°C

Humidity: 44 %

Atmospheric pressure: 950-1050mbar
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3.4 Test Description

FCC Requirement

FCC Part 15.207 AC Power Conducted Emission PASS
FCC Part 15.407(a) Emission Bandwidth(26dBm Bandwidth) PASSnotet
FCC Part 15.407(e) Minimum Emission Bandwidth(6dBm Bandwidth) PASSnote2
FCC Part 15.407(a) Maximum Conducted Output Power PASS
FCC Part 15.407(a) Peak Power Spectral Density PASS
FCC Part 15.407(g) Frequency Stability PASS
FCC Part 15.407(b) Undesirable emission PASS
FCC Part 15.407(b)/15.205/15.209 Radiated Emissions PASS
BRI
15.407(b) Spurious Emissions at Antenna Terminals PASS
FCC Part 15.407(h) Dynamic Frequency Selection N/A Note 3
FCC Part 15.203/15.247(b) Antenna Requirement PASS
FCC Part 15.407(c) Automatically discontinue transmission PASSnNotes

Note 1: Apply to U-NII 1, U-NII 2A, and U-NII 2C band.
Note 2: Apply to U-NII 3 band only.
Note 3: This device not work in DFS band.
Note 4: While the EUT is not transmitting any information, the EUT can automatically discontinue
transmission and become standby mode for power saving. The EUT can detect the controlling signal of
ASK message transmitting from remote device and verify whether it shall resend or discontinue
transmission. (Manufacturer declare)
Data Rate Used:
Preliminary tests were performed in different data rate to find the worst radiated emission. The data rate
shown in the table below is the worst-case rate with respect to the specific test item. Investigation has been
done on all the possible configurations for searching the worst cases. The following table is a list of the test
modes shown in this test report.

Test Items Mode Data Rate

MMaximum Conducted Output Power 11a/OFDM 6 Mbps

Power Spectral Density

Emission Bandwidth(26dBm Bandwidth) 11n(20MHz),11ac(20MHz)/OF DM 7.2 Mbps
Minimum Emission Bandwidth(6dBm Bandwidth) | 11n(40MHz),11ac(40MHz)/OFDM 15.0Mbps
Undesirable emission

Frequency Stability 11ac(80MHz)/OFDM 65.0Mbps

3.5 Statement of the measurement uncertainty

The data and results referenced in this document are true and accurate. The reader is cautioned that there
may be errors within the calibration limits of the equipment and facilities. The measurement uncertainty was
calculated for all measurements listed in this test report acc. to TR-100028-01" Electromagnetic compatibility
and Radio spectrum Matters (ERM);Uncertainties in the measurement of mobile radio equipment
characteristics; Part 1” and TR-100028-02 “Electromagnetic compatibility and Radio spectrum Matters
(ERM);Uncertainties in the measurement of mobile radio equipment characteristics; Part 2 “ and is
documented in the MAXLAB Testing Co.,Ltd.quality system acc. to DIN EN ISO/IEC 17025. Furthermore,
component and process variability of devices similar to that tested may result in additional deviation. The
manufacturer has the sole responsibility of continued compliance of the device.

Hereafter the best measurement capability for MAXLAB Testing Co.,Ltd.
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Measurement
Test Range Uncertainty Notes
Radiated Emission 30~1000MHz 4.06 dB (1)
Radiated Emission 1~18GHz 5.14 dB (1)
Radiated Emission 18-40GHz 5.38 dB (1)
Conducted Disturbance 0.15~30MHz 2.14 dB (1)

Report No.:MAX250225011P02-R01

(1) This uncertainty represents an expanded uncertainty expressed at approximately the 95%
confidence level using a coverage factor of k=2.

3.6 Equipments Used during the Test

Conducted Emission

Test Equipment Manufacturer Model Serial No. Date of Cal. Due Date
Shielding Room ZhongYu Electron |7.3(L)x3.1(W)x2.9(H) MAX252 2024-10-27 | 2025-10-26
EMI Test Receiver R&S ESCI 7 MAX552 2024-10-27 | 2025-10-26
Coaxial Switch ANRITSU CORP MP59B MAX225 2024-10-27 | 2025-10-26
ENV216 2-L-V-
ROHDE&SCHWARZ ENV216 MAX226 2024-10-27 | 2025-10-26
NETZNACHB.DE
Coaxial Cable MAX N/A MAX227 N/A N/A
EMI Test Software AUDIX E3 N/A N/A N/A
Thermo meter KTJ TA328 MAX233 2024-10-27 | 2025-10-26
. Elektronik-
Absorbing clamp ) , MDS21 MAX229 2024-10-27 | 2025-10-26
Feinmechanik
LISN R&S ENV216 308 2024-10-27 | 2025-10-26
LISN R&S ENV216 314 2024-10-27 | 2025-10-26
Radiation Test equipment
Test Equipment Manufacturer Model Serial No. Date of Cal. Due Date
3m Semi- Anechoic
ZhongYu Electron |9.2(L)*6.2(W)* 6.4(H) MAX250 2024-10-27 | 2025-10-26
Chamber
Control Room ZhongYu Electron |6.2(L)*2.5(W)* 2.4(H) MAX251 N/A N/A
EMI Test Receiver | Rohde & Schwarz ESU26 MAX203 2024-10-27 | 2025-10-26
BiConiLog Antenna SCHWARMIECK VULB9163 MAX214 2024-10-27 | 2025-10-26
i i -10- -10-
9 MESS-ELEKTRONIK
Double -ridged SCHWARZBECK
) BBHA 9120 D MAX208 2024-10-27 | 2025-10-26
waveguide horn  [MESS-ELEKTRONIK
Horn Antenna ETS-LINDGREN 3160 MAX217 2024-10-27 | 2025-10-26
EMI Test Software AUDIX E3 N/A N/A N/A
Amplifier
HP 8347A MAX204 2024-10-27 | 2025-10-26
(100kHz-1GHz)
Amplifier
HP 84722A MAX206 2024-10-27 | 2025-10-26
(1GHz-40GHz)
RF cables1
(9kHz-30MHz) MAX 9kHz-30MHz MAX213 2024-10-27 | 2025-10-26
RF cables2
(30MHz-1GHz) MAX 30MHz-1GHz MAX211 2024-10-27 | 2025-10-26
RF cables3
(1GHz-40GH?z) MAX 1GHz-40GHz MAX210 2024-10-27 | 2025-10-26
Band filter Amindeon 82346 MAX219 2024-10-27 | 2025-10-26
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Power Meter Anritsu ML2495A MAX540 2024-10-27 | 2025-10-26
Power Sensor Anritsu MA2411B MAX541 2024-10-27 | 2025-10-26
Wideband Radio
Communication Rohde & Schwarz CMW500 MAX575 2024-10-27 | 2025-10-26
Tester
Splitter Agilent 11636B MAX237 2024-10-27 | 2025-10-26
Loop Antenna ZHINAN ZN30900A MAX534 2024-10-27 | 2025-10-26
Breitband
SCHWARZBECK BBHA 9170 MAX579 2024-10-27 | 2025-10-26
hornantenne
Amplifier TDK PA-02-02 MAX574 2024-10-27 | 2025-10-26
Amplifier TDK PA-02-03 MAX576 2024-10-27 | 2025-10-26
Spect Anal
pectium AnayZer |- o ohde & Schwarz FSP MAX-CE013 | 2024-10-27 | 2025-10-26
(9kHz-40GHz)
Antenna tower SKET BK-4AT MAX589 2024-10-27 | 2025-10-26
RF Conducted Test:
Test Equipment Manufacturer Model Serial No. Date of Cal. Due Date
MXA Signal Analyzer Agilent N9020A MAX566 2024-10-27 | 2025-10-26
Spectrum Analyzer Agilent E4440A MAX533 2024-10-27 | 2025-10-26
MXG vector Signal .
Generator Agilent N5182A MAX567 2024-10-27 | 2025-10-26
ESG Analog Signal .

Generator Agilent E4428C MAX568 2024-10-27 | 2025-10-26
USBSF;': Sz‘r’wer DARE RPR3006W MAX569 2024-10-27 | 2025-10-26
RF Switch Box Shongyi RFSW3003328 MAX571 2024-10-27 | 2025-10-26
Programmable

Constant Temp & WEWON WHTH-150L-40-880 MAX572 2024-10-27 | 2025-10-26

Humi Test Chamber

Page 11 of 89




MaxLab

MAXLAB Testing Co.,Ltd. Report No.:MAX250225011P02-R01

4 TEST CONDITIONS AND RESULTS

41 AC Power Conducted Emission

TEST CONFIGURATION

Vert. reference
plane

/ EMI receiver

oooo
50000 O

EUT @ O

“o
LISN / ¥

TEST PROCEDURE

Reference ground plane

1 The equipment was set up as per the test configuration to simulate typical actual usage per the user’s
manual. The EUT is a tabletop system, a wooden table with a height of 0.8 meters is used and is placed on
the ground plane as per ANSI C63.10-2013.

2 Support equipment, if needed, was placed as per ANSI C63.10-2013

3 All I/O cables were positioned to simulate typical actual usage as per ANSI C63.10-2013

4 The EUT received power from adapter, the adapter received AC120V/60Hz and AC 240V/60Hz power
through a Line Impedance Stabilization Network (LISN) which supplied power source and was grounded to
the ground plane.

5 All support equipments received AC power from a second LISN, if any.

6 The EUT test program was started. Emissions were measured on each current carrying line of the EUT
using a spectrum Analyzer / Receiver connected to the LISN powering the EUT.The LISN has two
monitoring points: Line 1 (Hot Side) and Line 2 (Neutral Side). Two scans were taken: one with Line 1
connected to Analyzer / Receiver and Line 2 connected to a 50 ohm load; the second scan had Line 1
connected to a 50 ohm load and Line 2 connected to the Analyzer / Receiver.

7 Analyzer / Receiver scanned from 150 KHz to 30MHz for emissions in each of the test modes.

8 During the above scans, the emissions were maximized by cable manipulation.

AC Power Conducted Emission Limit

For intentional device, according to § 15.207(a) AC Power Conducted Emission Limits is as following :

Limit (dBuV)
Frequency range (MHz) Quasi-peak Average
0.15-0.5 66 to 56* 56 to 46*
0.5-5 56 46
5-30 60 50

* Decreases with the logarithm of the frequency.

TEST RESULTS

Note: Pre-scan all mode and recorded worst case at IEEE 802.11n HT20 MIMO modes (ANT1+ANT2+ANT3).
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Power supply:

DC 12V by adapter
AC120V/60Hz

Polarization

Test Mode:

U-NII-1/802.11a/ 5180MHz / ANT 1 + ANT 2 +ANT 3

20.0 dBu¥

70

il T

20

10

I}

-10

-20

-30
-40

” *?VW\ -
- Ttathe s

FCC QP

FCL AVe

peak
AYE

0.150

0.500

MHz]

5.000

30.000

No. | e " | Buv) | @By | (dBuv) | (dBuv) | (aB) | o2 PIF
)= 0.1635 48.95 10.03 58.98 65.28 | -6.30 | QP P
2 0.3435 37.40 10.03 47.43 59.12 |-11.69| QP P
3 0.3795 24.72 10.03 34.75 48.29 |[-13.54| AVG | P
-+ 0.5072 36.10 10.03 46.13 26.00 |-9.87 | QP P
5 0.5685 29.13 10.03 39.16 46.00 |-6.84 | AVG | P
6 0.8205 28.49 10.04 38.53 56.00 |-17.47| QP P
7 0.9825 18.12 10.04 28.16 46.00 |(-17.84| AVG | P
8 1.1578 26.34 10.04 36.38 56.00 |-19.62| QP P
9 1.5988 27.03 10.05 37.08 56.00 ([-18.92| QP P
10 1.7430 18.05 10.05 28.10 46.00 |(-17.90| AVG | P
11 3.3134 15.17 10.05 25.22 46.00 |(-20.78| AVG | P

Note:1).Level (dBpV)= Reading (dBuV)+ Factor (dB)
2). Factor (dB)=insertion loss of LISN (dB) + Cable loss (dB)
3). Margin(dB) = Limit (dBuV) - Level (dBuV)
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. DC 12V by adapter o
Power supply: AC120V/60Hz Polarization N
Test Mode: U-NII-1/802.11a/ 5180MHz / ANT 1 + ANT 2 +ANT 3

20.0 dBu¥

70

60 \ . Ll | _ I FCC QP

3
o0 %ﬁﬁ;&-__ . | | | FCL AVe
a0 JPMMW? 3 12 . . | 11
30 : LAY | | Bl 0% OY >, - .
i . | 1IN . ' Wit :  . peak
AVEG
0
10
20
30
0.150 0.500 {HiFz) 5.000 30.000
No | Tk | abuvy | (@@ | @buv) | (@Buv) | @B) | P
1 =% 0.1500 50.24 10.00 60.24 66.00 |-576 | QP P
2 0.1768 35.05 10.00 45.05 5463 |-958 | AVG | P
3 0.1995 42.56 10.00 52 56 63.63 |-11.07| QP P
4 0.3435 37.70 10.00 47.70 5912 |-11.42| QP P
5 0.38640 26.03 10.00 36.03 48.19 |-12.16| AVG | P
6 0.5685 36.02 10.00 46.02 56.00 |-998 | QP P
0 0.5728 28.27 10.00 38.27 4600 |-7.73 | AVG | P
8 0.9240 20.28 10.01 30.29 46.00 |-15.71| AVG | P
9 0.9555 28.00 10.01 38.01 56.00 |-17.99| QP P
10 1.2615 18.71 10.01 28.72 46.00 |-17.28| AVG | P
1" 1.6033 19.78 10.02 29.80 46.00 |-16.20| AVG | P
12 1.6393 27.98 10.02 38.00 56.00 |-18.00| QP P

Note:1).Level (dBpV)= Reading (dBuV)+ Factor (dB)
2). Factor (dB)=insertion loss of LISN (dB) + Cable loss (dB)
3). Margin(dB) = Limit (dBuV) - Level (dBuV)
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4.2 Radiated Emission

Limit

The maximum emissions outside of the frequency bands of operation shall be attenuated in accordance with
the following limits:

(1) For transmitters operating in the 5.15-5.25 GHz band: All emissions outside of the 5.15-5.35 GHz band
shall not exceed an e.i.r.p. of -27 dBm/MHz.

(2) For transmitters operating in the 5.25-5.35 GHz band: All emissions outside of the 5.15-5.35 GHz band
shall not exceed an e.i.r.p. of —27 dBm/MHz.

(3) For transmitters operating in the 5.47-5.725 GHz band: All emissions outside of the 5.47-5.725 GHz band
shall not exceed an e.i.r.p. of —27 dBm/MHz.

(4) For transmitters operating in the 5.725-5.85 GHz band: All emissions shall be limited to a level of =27
dBm/MHz at 75 MHz or more above or below the band edge increasing linearly to 10 dBm/MHz at 25 MHz
above or below the band edge, and from 25 MHz above or below the band edge increasing linearly to a level
of 15.6 dBm/MHz at 5 MHz above or below the band edge, and from 5 MHz above or below the band edge
increasing linearly to a level of 27 dBm/MHz at the band edge.

Undesirable emission limits

Requirement Limit(EIRP) Limit (Field strength at 3m) noter
15.407(b)(1)

15.407(b)(2) i |

15.407(b)(3) PK:-27(dBm/MHz) PK:68.2(dBuV/m)
15.407(b)(4)

Note1: The following formula is used to convert the equipment isotropic radiated power (eirp) to
field strength:

£ % V30 | Vi, where P is the eirp (Watts)

(5) Unwanted emissions below 1 GHz must comply with the general field strength limits set forth in §15.209
(6)In addition, radiated emissions which fall in the restricted bands, as defined in §15.205(a), must also
comply with the radiated emission limits specified in §15.209(a)

Radiated emission limits

Frequency (MHz) Distance (Meters) Radiated (dBuV/m) Radiated (pV/m)
0.009-0.49 3 20log(2400/F(KHz))+40log(300/3) 2400/F(KHz)
0.49-1.705 3 20log(24000/F(KHz))+ 40log(30/3) 24000/F(KHz)

1.705-30 3 20log(30)+ 40log(30/3) 30
30-88 3 40.0 100
88-216 3 43.5 150

216-960 3 46.0 200

Above 960 3 54.0 500
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TEST CONFIGURATION

(A) Radiated Emission Test Set-Up, Frequency Below 30MHz

RX Antenna

A

3m —D-

IO.B m

Ealya 5 1;[1

Ground Plane

Receiver |

(B) Radiated Emission Test Set-Up, Frequency below 1000MHz

r'y
Ant. feed

. point

) = 1
"'1_ || ' T 4m

| EUT | Turn Tahle
IO.B m
Ground Plane

Receiver | _“§ Amp.

(C) Radiated Emission Test Set-Up, Frequency above 1000MHz

Ant.feed |
point 1
B3 3m :E-Hﬁ"l
: —
EUT [
""""" 1-4m
,/Tlu-nTal‘l!
1.5m
Ground Plane
Receiver | - Amp.
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TEST PROCEDURE

1.

oo

Below 1GHz measurement the EUT is placed on a turntable which is 0.8m above ground plane, and
above 1GHz measurement EUT was placed on a low permittivity and low loss tangent turn table which is

1.5m above ground plane.

Maximum procedure was performed by raising the receiving antenna from 1m to 4m and rotating the turn

Report No.:MAX250225011P02-R01

table from 0°C to 360°C to acquire the highest emissions from EUT

And also, each emission was to be maximized by changing the polarization of receiving antenna both

horizontal and vertical.

Repeat above procedures until all frequency measurements have been completed.

Radiated emission test frequency band from 9KHz to 40GHz.
The distance between test antenna and EUT as following table states:

Test Frequency range Test Antenna Type Test Distance
9KHz-30MHz Active Loop Antenna 3
30MHz-1GHz Bilog Antenna 3
1GHz-18GHz Horn Antenna 3
18GHz-25GHz Horn Anternna 1

Setting test receiver/spectrum as following table states:

Average Value: RBW=1MHz/VBW=10Hz,
Sweep time=Auto

Test Frequency range Test Receiver/Spectrum Setting Detector
9KHz-150KHz RBW=200Hz/VBW=3KHz,Sweep time=Auto QP
150KHz-30MHz RBW=9KHz/VBW=100KHz,Sweep time=Auto QP
30MHz-1GHz RBW=120KHz/VBW=1000KHz,Sweep time=Auto QP
Peak Value: RBW=1MHz/VBW=3MHz,
1GHz-40GHz Sweep timez{ife Peak

TEST RESULTS

Between 9KHz — 30MHz

The emission from 9 kHz to 30MHz was pre-tested and found the result was 20dB lower than the limit, and

according to 15.31(0) & RSS-Gen 6.13, the test result no need to reported.
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For 30MHz-1GHz

Temperature: 26°C Relative Humidity: 54%

: : DC 12V by adapter AC
Pressure: 101 kPa Test Voltage: 120V/60Hz
Test Mode: TX(5.2G) 802.11a/5180MHz/ ANT 1 + ANT 2 +ANT 3

Note: Pre-scan all mode and recorded worst case at IEEE 802.11n HT20 MIMO modes
(ANT1+ANT2+ANT3).

Horizontal

80.0 dBu¥/m

70

60

50

40

30
20
10
0
-10
-20

-30
-40
30,000 £0.00 MHz) 300.00 T000.

eak

ooa

Frequency | Reading | Factor Level Limit |Margin
(MHz) (dBuV) | (dB/m) |(dBuV/m)|(dBuV/m)| (dB)

Detector

98.8324 23.20 -19.98 33.22 4350 |-10.28| QP

148.4410 5212 -16.05 36.07 4350 |-743 | QP

247.6818 97.10 -17.46 39.64 4600 |-636 | QP

396.2414 53.87 -13.19 40.68 4600 |-532 | QP

444 8514 51.86 -11.79 40.07 46.00 |-593 | QP

ol Plw|I o=~
»*

694.4174 46.69 -6.96 40.13 46.00 |-587 | QP

Note:1).Level (dBuV/m)= Reading (dBuV)+ Factor (dB/m)
2). Factor(dB/m)=Antenna Factor (dB/m) + Cable loss (dB) - Pre Amplifier gain (dB)
3). Margin(dB) = Limit (dBuV/m) - Level (dBuV/m)
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Vertical

80.0

dBu¥/m

70

60

50

40

30

20

10

-10

-20

-30
-40

peak

30.000

60.00

MHz]

300.00

1000.000

No. Frequency | Reading | Factor Level Limit |Margin Bt
(MH2z) (dBuV) | (dB/m) [(dBuV/m)|(dBuV/m)| (dB)
T 59.4405 53.22 -17.01 36.21 40.00 | -3.79 | QP
2 98.8324 58.28 -19.98 38.30 4350 |-520 | QP
3 148.4410 54.45 -16.05 38.40 4350 |-510 | QP
- 297.2238 56.54 -15.66 40.88 46.00 |-5.12 | QP
9) 444 8514 93.65 -11.79 41.86 46.00 | 414 | QP
6 890.7277 45.86 -3.86 42.00 46.00 | -4.00 | QP

Note:1).Level (dBuV/m)= Reading (dBuV)+ Factor (dB/m)
2). Factor(dB/m)=Antenna Factor (dB/m) + Cable loss (dB) - Pre Amplifier gain (dB)
3). Margin(dB) = Limit (dBuV/m) - Level (dBuV/m)
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For 1GHz to 40GHz
Note: Note: Pre-scan all mode and recorded worst case at IEEE 802.11ax HEW20 MIMO modes
(ANT1+ANT2+ANT3).
U-NII 1 & 802.11ax20 Mode (above 1GHz)
Emission [Detector| o . Raw |Antenna| Cable | Pre- |Correction
C;rr?asr:iil Frz\tjltlj_'ezr;cy Limit Mode AP’\CI;II- ( dIB;:Jn\1/|/tm) I\/I(?jré;)m Value | Factor | Factor |amplifier| Factor
(dBuV/m) (dBuV) | (dB/m) | (dB) (dB) (dB/m)
5150.00 58.64 PK H 68.20 9.56 55.65 | 32.40 | 5.11 34.52 2.99
36 5150.00 48.31 AV H 54.00 5.69 4532 | 3240 | 511 34.52 2.99
5158MHz | 10360.00 47.42 PK H 68.20 20.78 40.26 | 36.51 5.86 | 35.21 7.16
40 10400.00 42.74 PK H 68.20 25.46 3545 | 36.58 | 5.96 | 35.25 7.29
5200MHz LS - - - - - - - - . -
48 5350.50 43.78 PK H 68.20 24.42 40.74 | 3245 | 522 | 34.63 3.04
10480.00 42.78 PK H 68.20 25.42 3543 | 36.68 | 6.21 35.54 7.35
5240MHz
Emission [Detector| A . Raw |Antenna| Cable | Pre- |Correction
C-)rheasr:iil Fr((el\(jltlJ_lle;cy Limit Mode '?:,'\(l)-lr ( dIB;:JT/I/tm) I\/I(z(ajg;)m Value | Factor | Factor |amplifier| Factor
(dBuV/m) (dBuV) | (dB/m) | (dB) (dB) (dB/m)
5150.00 53.45 PK \Y% 68.20 14.75 50.46 | 3240 | 5.1 34.52 2.99
36 5150.00 43.25 AV \% 54.00 10.75 40.26 | 3240 | 511 34.52 2.99
5158MHz | 10360.00 43.57 PK V 68.20 24.63 36.41 36.51 5.86 | 35.21 7.16
40 10400.00 37.85 PK \% 68.20 30.35 30.56 | 36.58 | 5.96 | 35.25 7.29
5200MHz E_ - - -- - - - b - B -
48 5350.50 41.45 PK \% 68.20 26.75 38.41 3245 | 522 | 34.63 3.04
5240MHz 104?_0.00 40_._98 Fj< V 68_._20 27_._22 33_._63 36_._68 6.31 35_._54 7._3_’5
U-NIl 3 & 802.11ax Mode (above 1GHz)
Emission |Detector| - . Raw |Antenna| Cable Pre- |Correction
C;rr?:r:iil Fr?l\(jlllj_lezr;cy Limit Mode 'T:,’\(j)-lr ( dIB;LnC;}m) I\/I(zrg)m Value | Factor | Factor |amplifier| Factor
(dBuV/m) (dBuV) | (dB/m) | (dB) (dB) (dB/m)
5720.00 57.06 PK H 68.20 11.14 52.26 | 34.21 5.11 34.52 4.80
149 5720.00 47.45 AV H 54.00 6.55 42.65 | 34.21 5.11 34.52 4.80
5745MHz | 11490.00 46.52 PK H 68.20 21.68 37.52 | 38.35 | 5.86 | 35.21 9.00
157 11570.00 41.73 PK H 68.20 26.47 32.41 38.61 596 | 35.25 9.32
5785MHz - - - - - - - - - - -
165 5855.00 39.71 PK H 68.20 28.49 3456 | 3456 | 5.22 | 34.63 5.15
5825MHz 11650.00 39.57 PK H 68.20 28.63 30.12 | 38.78 | 6.21 35.54 9.45
Emission [Detector L \ Raw |Antenna| Cable Pre- |Correction
C;rr?asr:iil Fr?'\tjlllj_'ezr;cy Limit Mode AP’\CI;II- ( dIB;:Jn\1/|/tm) I\/I(?jré;)m Value | Factor | Factor |amplifier| Factor
(dBuV/m) (dBuV) | (dB/m) | (dB) (dB) (dB/m)
5720.00 50.45 PK \Y 68.20 17.75 45.65 | 34.21 5.11 34.52 4.80
149 5720.00 46.06 AV \ 54.00 7.94 41.26 | 34.21 5.11 34.52 4.80
5745MHz | 11490.00 44 .42 PK \Y 68.20 23.78 3542 | 38.35 | 5.86 | 35.21 9.00
157 11570.00 42.95 PK \Y% 68.20 25.25 33.63 | 38.61 596 | 35.25 9.32
5785MHz - - - - - - - - - - -
165 5855.00 37.27 PK \Y% 68.20 30.93 3212 | 3456 | 522 | 34.63 5.15
5825MHz 11650.00 37.80 PK \Y% 68.20 30.40 28.35 | 38.78 | 6.21 35.54 9.45

Page 20 of 89




MAXLAB Testing Co.,Ltd.

MaxLab

— ACCESS TO GLOBAL MARKET —

REMARKS:
1. Emission level (dBuV/m) =Raw Value (dBuV)+Correction Factor (dB/m)
2. Correction Factor (dB/m) = Antenna Factor (dB/m)+Cable Factor (dB)-Pre-amplifier Factor
3. Margin value = Limit value- Emission level.

4. -- Mean the other emission levels were very low against the limit.

5. The worst case is MIMO (ANT 1 + ANT 2 + ANT 3)

U-NII 1 & 802.11 ax20 Mode (above 1GHz)

Report No.:MAX250225011P02-R01

Tested Frequency Emi_ss.ion Detector ANT Limit Margin Raw |Antenna| Cable Prel-. Correction
Channel (MHz) Limit Mode Pol |(dBuV/m)| (dB) Value | Factor | Factor |amplifier| Factor
(dBuV/m) (dBuV) | (dB/m) | (dB) (dB) (dB/m)
5150.00 59.44 PK H 68.20 8.76 56.45 | 3240 | 5.11 | 34.52 2.99
36 5150.00 49.34 AV H 54.00 4.66 46.35 | 32.40 | 511 | 34.52 2.99
5158MHz | 10360.00 48.41 PK H 68.20 19.79 | 41.25 | 36.51 | 5.86 | 35.21 7.16
40 10400.00 43.18 PK H 68.20 25.02 35.89 | 36.58 | 5.96 | 35.25 7.29
5200MHz - - - - - - - - A - .
48 5350.50 44.30 PK H 68.20 2390 | 41.26 | 32.45 | 522 | 34.63 3.04
5240MHz 10480.00 43.21 PK H 68.20 24.99 35.86 | 36.68 | 6.21 | 3554 7.35
Emission [Detector| . . Raw |Antenna| Cable | Pre- |Correction
C;rr?asr:iil Fr?'\(jltlj_'ezr;cy Limit Mode AP’\CI;II- ( dIB;:Jn\1/|/tm) I\/I(?jrg)ln Value | Factor |Factor |amplifier| Factor
(dBuV/m) (dBuV) | (dB/m) | (dB) (dB) (dB/m)
5150.00 55.44 PK \ 68.20 12.76 5245 | 3240 | 511 | 34.52 2.99
36 5150.00 44.62 AV \Y% 54.00 9.38 4163 | 3240 | 511 | 34.52 2.99
5158MHz | 10360.00 43.02 PK \Y% 68.20 25.18 35.86 | 36.51 | 5.86 | 35.21 7.16
40 10400.00 38.71 PK \Y% 68.20 29.49 3142 | 36.58 | 5.96 | 35.25 7.29
5200MHz - - - - - - - - - - £d
5350.50 40.60 PK \Y% 68.20 27.60 37.56 | 3245 | 522 | 34.63 3.04
48 10480.00 | 39.91 | PK | V | 6820 | 28.29 | 32.56 | 36.68 | 6.21 | 3554 | 7.35
5240MHz
U-NII 3 & 802.11 ax20 Mode (above 1GHz)
Emission |Detector| - . Raw |Antenna| Cable | Pre- |Correction
C-)rr?asr:iil Frz\c;lllJ_'ezr;cy Limit Mode AP'\CI;II- ( dIB;:JT/I/tm) I\/I(zg;)m Value | Factor |Factor |amplifier| Factor
(dBuV/m) (dBuV) | (dB/m) | (dB) (dB) (dB/m)
5720.00 58.25 PK H 68.20 9.95 5345 | 3421 | 511 | 34.52 4.80
149 5720.00 48.66 AV H 54.00 5.34 4386 | 34.21 | 511 | 34.52 4.80
5745MHz | 11490.00 47.52 PK H 68.20 20.68 38.52 | 38.35 | 5.86 | 35.21 9.00
157 11570.00 42.88 PK H 68.20 25.32 33.56 | 3861 | 596 | 35.25 9.32
5785MHz H - . - - - - - - - -
165 5855.00 37.80 PK H 68.20 30.40 3265 | 3456 | 522 | 34.63 5.15
11650.00 39.01 PK H 68.20 29.19 | 29.56 | 38.78 | 6.21 | 35.54 9.45
5825MHz
Emission |Detector . . Raw |Antenna| Cable | Pre- |Correction
gf:;iil Fr((el\(jlllJ_lle;cy Limit Mode '?:,'\(l)-lr ( dIB;:JT/IItm) I\/I(z(ajg;)m Value | Factor | Factor |amplifier| Factor
(dBuV/m) (dBuV) | (dB/m) | (dB) (dB) (dB/m)
5720.00 51.65 PK \Y 68.20 16.55 | 46.85 | 34.21 | 511 | 34.52 4.80
149 5720.00 47 .43 AV \% 54.00 6.57 4263 | 34.21 | 511 | 34.52 4.80
5745MHz | 11490.00 4474 PK \Y% 68.20 23.46 35.74 | 38.35 | 5.86 | 35.21 9.00
157 11570.00 43.18 PK \Y% 68.20 25.02 33.86 | 3861 | 596 | 35.25 9.32
5785MHz s - - - - - - = - L -
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165 5855.00 36.71 PK \Y 68.20 3149 | 3156 | 34.56 | 5.22 | 34.63 5.15
5825MHz 11650.00 38.41 PK V 68.20 29.79 | 28.96 | 38.78 | 6.21 | 35.54 9.45
REMARKS:
1. Emission level (dBuV/m) =Raw Value (dBuV)+Correction Factor (dB/m)
2. Correction Factor (dB/m) = Antenna Factor (dB/m)+Cable Factor (dB)-Pre-amplifier Factor
3. Margin value = Limit value- Emission level.
4. -- Mean the other emission levels were very low against the limit.
5. Test Mode is MIMO (ANT 1 + ANT 2 + ANT 3)
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4.3 Maximum Peak Conducted Output Power
Limit

For the band 5.15-5.25 GHz.

(i) For an outdoor access point operating in the band 5.15-5.25 GHz, the maximum conducted output power
over the frequency band of operation shall not exceed 1 W provided the maximum antenna gain does not
exceed 6 dBi.

(i) For an indoor access point operating in the band 5.15-5.25 GHz, the maximum conducted output power
over the frequency band of operation shall not exceed 1 W provided the maximum antenna gain does not
exceed 6 dBi.

(iii) For fixed point-to-point access points operating in the band 5.15-5.25 GHz, the maximum conducted
output power over the frequency band of operation shall not exceed 1 W.

(iv) For client devices in the 5.15-5.25 GHz band, the maximum conducted output power over the frequency
band of operation shall not exceed 250 mW provided the maximum antenna gain does not exceed 6 dBi.

For the 5.25-5.35 GHz and 5.47-5.725 GHz bands, the maximum conducted output power over the
frequency bands of operation shall not exceed the lesser of 250 mW or 11 dBm + 10 log B, where B is the 26
dB emission bandwidth in megahertz.

For the band 5.725-5.85 GHz, the maximum conducted output power over the frequency band of operation
shall not exceed 1W

Test Procedure

Remove the antenna from the EUT and then connect a low loss RF cable from the antenna port to the power
sensor.

Test Configuration

EUT Power Sensor
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U-NII 1
Output power (dBm) Limit
Type Channel ANT 1 ANT 2 ANT 3 ANT 14243 (dBm) Result
36 10.895 8.462 5.631 /
802.11a 40 10.632 8.241 5.264 / 26.00 Pass
48 10.254 8.124 5.212 /
36 9.563 7.563 4.231 12.405
802.11n
(HT20) 40 9.345 7.342 4.124 12.203
48 9.124 7.241 4.024 12.040
802.11n 38 7.895 5.265 3.241 10.656
(HT40) 46 7.265 5.124 3.124 10.267
36 8.241 6.124 3.241 11.098
802.11ac
(HT20) 40 8.124 6.024 3.121 10.985
48 8.243 6.245 3.024 11.103
802.11ac 38 6.421 4.265 2.212 9.405 19.23 2
(HT40) 46 6.241 4.241 2.124 9.291
802.11ac
(HT80) 42 5.234 3.865 1.652 8.595
36 7.124 5.241 1.162 9.915
802.11ax
(HT20) 40 6.865 5.124 1,523 0.792
48 6.421 4.935 2.412 9.659
802.11ax 38 5.421 3.562 1214 8.499
(HT40) 46 5.632 3.242 1.021 8.471
802.11ax
(HT80) 42 4.635 2.121 0.865 7.602
Note:

1. Measured output power at difference data rate for each mode and recorded worst case for each mode.
2. Test results including cable loss.
3. Antenna Directional gain = Gant + 10 log(NanT) dBi =6+10log(3) dBi=10.77dBi>6dBi

Limit=24-(10.77-6)=19.23 dBi
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U-NII 3
Output power (dBm) Limit
Type Channel | ——2N7+4 ANT 2 ANT 3 ANT 1+2+3 | (dBm) | Result
149 10.124 8.135 5.236 /
802.11a 157 10.056 7.865 5.124 / 30.00 Pass
165 10.241 7.425 5.024 /
149 9.234 7.425 5.212 12.363
802.11n
(HT20) 157 9.124 7.124 5.124 12.197
165 9.015 6.982 4.635 12.006
802.11n 151 7.635 5.654 3.452 10.679
(HT40) 159 7.215 5.242 3.652 10.385
149 8.634 6.595 3.242 11.454
802.11ac
(HT20) 157 8.424 6.423 3.241 11.289
165 8.234 6.124 3.321 11.107
802.11ac 151 6.542 4.562 2.652 0.643 oE o3 P
(HT40) 159 6.354 4.241 2.242 9.370
802.11ac
(HT80) 155 4.524 2.632 0.865 7.699
149 6.658 4.562 2.426 9.656
802.11ax
(HT20) 157 6.542 4.212 2.362 9.479
165 6.342 4.214 2.456 0.398
802.11ax 151 5.421 3.245 1.124 8.383
(HT40) 159 5.241 3.124 1.241 8.278
802.11ax
(HT80) 155 3.654 1.635 0.068 6.806
Note:

1. Measured output power at difference data rate for each mode and recorded worst case for each mode.
2. Test results including cable loss.

3. Antenna Directional gain = Gant + 10 log(Nant) dBi =6+10log(3) dBi=10.77dBi>6dBi

Limit=30-(10.77-6)=25.23 dBi
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4.4 Power Spectral Density

Limit

(1) For the band 5.15 - 5.25 GHz.

(i) For an outdoor access point operating in the band 5.15 - 5.25 GHz, the maximum power spectral density
shall not exceed 17 dBm in any 1 MHz band."°t"

(ii) For an indoor access point operating in the band 5.15 - 5.25 GHz, the maximum power spectral density
shall not exceed 17 dBm in any 1 MHz band."°te’

(iii) For fixed point-to-point access points operating in the band 5.15 - 5.25 GHz, transmitters that employ a
directional antenna gain greater than 23 dBi, a 1 dB reduction in maximum power spectral density is required
for each 1 dB of antenna gain in excess of 23 dBi.

(iv) For mobile and portable client devices in the 5.15 - 5.25 GHz band, the maximum power spectral density
shall not exceed 11 dBm in any 1 MHz band. "o’

(2) For the 5.25 - 5.35 GHz and 5.47 - 5.725 GHz bands, the peak power spectral density shall not exceed 11
dBm in any 1 MHz band. !

(3) For the band 5.725 - 5.85 GHz, the maximum power spectral density shall not exceed 30 dBm in any 500
kHz band. notet, note2

Note1: If transmitting antennas of directional gain greater than 6 dBi are used, the peak power spectral
density shall be reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

Note2: Fixed point - to-point U-NII devices operating in this band may employ transmitting antennas with
directional gain greater than 6 dBi without any corresponding reduction in transmitter conducted power. Fixed,
point-to-point operations exclude the use of point-to-multipoint systems, omnidirectional applications, and
multiple collocated transmitters transmitting the same information.

transmission.

Test Procedure

1. Use this procedure when the maximum peak conducted output power in the fundamental emission is used
to demonstrate compliance.

Set the RBW = 1MHz for U-NII 1, U-NII 2A, U-NIl C band and 510KHz for U-NII 3 band.

Set the VBW = 3x RBW.

Set the span to encompass the entire EBW.

Detector = peak.

Sweep time = auto couple.

Trace mode = max hold.

Allow trace to fully stabilize.

© © N o o bk w DN

. Use the peak marker function to determine the maximum power level.
Test Configuration

EUT SPECTRUM
ANALYZER
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Power Spectral Density (dBm/MHz) Limit
Type Bands | Channel Total ANT | (dBm/MH | Result
ANT 1 ANT 2 ANT 3 Yi2e3 2)
36 3.514 1.284 -1.091 /
802.11a | U-NII 1 40 3.818 1.437 -0.252 / 11
48 3.529 1,629 -0.713 /
36 1274 -1.300 -3.818 3.975
802.11n 1y \yi 1 40 2.498 0933 | -3.201 4.861
(HT20) : : : :
48 2.017 -0.982 -3.284 4.561
802.11n 38 -0.933 -3.908 -6.210 1.622
HTa) | U-NIT1
( ) 46 -0.473 -2.904 -5.798 2.233
36 2.074 -0.426 -2.916 4.814
802.11ac
(HT20) | UNIIT 40 2.482 -1.039 -2.935 4.867
48 2.701 -0.256 -2.799 5.225 Pass
802.1ac | |\ 1 38 -2.898 -5.227 -7.631 -0.062 6.23
(HT40) 46 -1.447 -4.054 -6.334 1.279
802.11ac
(rso) | UNIT 42 -2.603 -5.076 7134 0.226
36 -0.170 2,674 -4.923 2.610
802.11ax
(HT20) | UNIIT 40 0.396 2.416 -4.782 3.013
48 0.639 -1.751 -4.540 3.381
802.11ax 38 -0.717 -3.271 -4.266 2.287
drao | U-NIT
( ) 46 0.498 -2.097 -4.167 3.267
802.11ax
(rs0) | UNII1 42 -3.890 -6.041 -8.045 -0.894
Note:

1. Measured output power at difference data rate for each mode and recorded worst case for each mode.

2. Test results including cable loss.
3. Antenna Directional gain = Gant + 10 log(NanT) dBi =6+10log(3) dBi=10.77dBi>6dBi

Limit=11-(10.77-6)=6.23 dBi
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Power Spectral Density (dBm/500KHz) Limit E
Type Bands | Channel — (dBm/5 etsu
ota 00KHz
ANT 1 ANT 2 ANT 3 14243 )
149 0.685 -1.506 -6.001 /
802.11a | U-NII3 | 157 0.862 1.515 3.760 / 30 Pass
165 0.104 -2.206 -4.381 /
149 1,558 -1.163 2.913 4.326
802.11n |\, N3 | 157 1.187 -1.063 -3.014 4144
(HT20) : : : '
165 0.916 -1.209 -3.725 3.831
802.11n 151 -0.934 -4.099 -6.643 1.499
nTa0) | U-NI3
( ) 159 -2.130 -4.156 -6.903 0.793
149 1.019 -2.486 -4.862 3.335
802.11ac
(HT20) | UNI3 | 157 1,567 -2.814 -4.506 3.640
165 1.270 -2.985 -5.614 3.257
802.11ac | |1 3 151 -1.279 -3.712 -6.550 1.435 o523 INPALS
(HT40) 159 -2.297 -4.184 -6.629 0.749
802.11ac
(Hrso) | UNI3 | 155 -2.517 -5.002 -6.897 0.336
149 0.039 -2.283 -3.818 3.043
802.11ax
(HT20) | U 157 -0.084 -2.020 -4.829 2.873
165 -0.437 -3.484 -5.301 2.169
802.11ax 151 -1.403 -3.889 -6.438 1.334
(HTa0) | UNI
159 -1.618 -3.984 -6.607 1.163
802.11ax
(HT80) | UNIT 155 -1.229 -3.336 -5.620 1.736
Note:

1. Measured output power at difference data rate for each mode and recorded worst case for each mode.

2. Test results including cable loss.

3. Antenna Directional gain = Gant + 10 log(Nant) dBi =6+10log(3) dBi=10.77dBi>6dBi
Limit=30-(10.77-6)=25.23 dBi
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Test plot as follows:
ANT 1

Report No.:MAX250225011P02-R01

802.11a

U-NII 1

U-NII' 3

A Type: Log-Par

) 00000 z
6180000000 G‘ T AvgiHold:> 10000

IFL
Mkr1

Ref 20.00 dBm

Cenler 5.18000 GHz
#Res B 1.0 MHz

Sp
#VBW 3.0 MHz Sweep 1.000 ms (1001 pts,

CH36

Ref 20.00 dBm

Center 5.74500 GHZ
#Res BW 510 kHz

2
g Type: Log-Fwr
Trige Frea Run AvgiHal:> 1001100
Attarc 30 0B

Sweep 1.000 ms (1001 pis)|

CH149

Aug T

Trige Freafun Ayg|Hold:> 00100

Ref 20.00 dBm

Center 5.20000 GHz

#Res BW 1.0 MHz #VBW 3.0 MHz

CH40

Ref 20.00 dBm

Center 5.78500 GHz
#Res BW 510 kH

2

g Type:

Trige Fres Run AvgiHale>1001100
Ather: 30 o8

" Span 40.00 MHz|

#VEW 1.5 MHz ep 1.000 1001 pis);

CH157

A Type: Log-Pwr

Trig: Free Aun AvgiHaid:>1 00109

Aster: 30 48

Ref 20.00 dBm

Center 5.24000 GHz
#Res BIW 1.0 MHz

Span 40,00 MHz

SVBW 2.0 MHz Sweep 1.000 ms (1001 pts)

CH48

Kyt Sppmmam Arabm gt 1A

Span 40.0000000 MHz

Ref 20.00 dBm

Center 5.82500 GHz
#Res BW 510 kHz

Ave Type: Log-Par
Trig: Fras Run Avghold:» 106000

Atten: 30 G
Mkr1 5

Span 40.00 MHz
Sweep 1.000 ms (1001 pts)

CH165
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Report No.:MAX250225011P02-R01

802.11n(HT20)

U-NIT 1

U-NII' 3

e
B Typa: Log-Per
Trig: Free Run AvgiHold:>100:00
Asen: 30 48

Center 518000 GHz

#Res BW 1.0 MHz #VBW 3.0 MHz

M oot Sopcarom Arabviat - et 55

745000000 GHz
L

Ref 20.00 dBm

Trace Average
—

Max Hold

Span 40,00 MHz
Sweep 1.000 ms (1001 pts)

510 kHz

PHC F
1F o

Trig: Free Bun
At 30 68

o Avg|Hold:>
Lirw

#VBW 1.5 MHz

.
g Type: L

og-Fur
1001100

CH36

CH149

4
Avy Type: Log-Far
AvgHald=100:400

Center Frag 5.200000000 GHz
e W Trig: Frea Run

I Atzen: 30 dB
Ref 20.00 dBm

AT S
& G D,

Center 5.20000 GHz

#Res BW 1.0 MHz FVBW 3.0 MHz

CH40

Sweep 1.000 ms (1001 pts;

Erpright tpactmum dnslres - faepe A

Center Fraq 5.785000000 GHz

Rel 20.00 dBm

Center 5.78500 GHz
#Res BW 510 KHz

Span 40.00 MHz

g Type:
Trig: Fres Run
Atter: 30 dB

#VBW 1.5 MHz

CH157

Log-Pwr

AwglHald > 1007100

Span 40.00 MHz

Sweep 1,000 ms (1001 pts)|

Ava Type: Log-Pwr
Trig: Frea Run Avg|Hold = 10000
Arten: 30 0B

Ref 20.00 dBm

Center 5.24000 GHz
#Res B 1.0 MHz

FVBW 3.0 MHz

CH48

BB Frighe Teactom Srabin b L

Center 5.82500 GHz
¥Res BW 510 kHz

Ava Type

Trig: Pree Run
Atten; 30 5B

AvgMold:

HVEW 1.5 MHz

Lag-Pwr
210000

Span 40.00 MHz |
Sweep 1.000 ms (1001 pr

CH165
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Report No.:MAX250225011P02-R01

802.11n(HT40)

U-NII' 3

U-NII'1

Wy parmien Aaaha et Th
;
O, Trig: Eres Run

" Atien: 3048

&
Avg Type: Log-Pwr
AglHel 1001100

Ref 20.00 dBm

Center 5.19000 GHz

Span 80.00 MHz
Sweep 1.000 ms (1001 pts))

CH38

[ Koot Soeuteum Snalyise - Seest 14

&
Aug Typs: Log-Pur

Marker 1 5758280000000 GHz
akect 5.75820 sl e e Trig: Free Run o> 100100

IFiGain:Low Amen 30 45

Ref 20.00 dEm

%

s s o

~Bpan £0.00 MHz
Sweep 1.000 ms (1001 pts)

Center 5.75500 GHz
#Res BW 510 kHz

CH151

Avg Type: Log-Pwr
Trig: Free Run AvgiHold:>1 00400

Attecr: 30 28

#Res BW 1.0 MHz

Ao

Avg Type: Log-Pwr

Trig: Froefun AvglHeid > 100100
Atten: 30 dB

ter 579500 GHz
5 BW 510 kHz

Span £0.00 MI

RVEW 1.5 MHz Sweep 1.000 ms (1001 pts)

CH159
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Report No.:MAX250225011P02-R01

802.11ac(HT20)

U-NII 1

U-NII' 3

[T T s

Canter Frog 5.180000000 GHz

Ref 20.00 dBm

,“aul.,h.-r.fu,lr d

v Type: Log-Pwr
Trig: Free Run AvalHold:> 1001400
Anen: 30 dB

Span 40.00 MHz
FVBW 2.0 WH2 Sweep 1.000 ms (1001 pts)

[T r— e ———y

Ref 20.00 dB|

Center 5.74500 GH
#Res B 510 kHz

CH36

5.745000000 GHz
PR

t 104
doeg Type: Log-Per
Trig: FreeRun Awg|Hold:= 100/100

1 Gainil. Anen: 30 68

Span 40,00 MHz
Sweep 1.000 ms (1001 pt:

CH149

Center 5.20000 GHz
#Res BW 1.0 MHz

Aig Typa: Log-Pwr
Trig: Free Run AvgiHold:> 100100

* Aman 3088

" Span 40.00 MHz

FVBW 3.0 MHz Sweep 1.000 ms {1001 pts)

Center 5.78500 GHz
#Res BIW 510 kHz

CH40

Av Type: Log-Pwr
¥ Trig: Fres Run AvugiHoid:> 400400
Atten: 3 dB

Span 40,00 MHz
Sweep 1.000 ms (1007 p

CH157

#VBW 1.5 MHz

B Kt St drdbiie Bwuet T4

5.240000000 GHz
&

Ref 20.00 dBm

I
I
|r Y
|
|

Center 5.24000 GHz
#Res BW 1.0 MHz

'3
Avy Typa: Log-Pwr
AvglHeid:» 1501100

~ Span 40.00 MHz

#VEW 3.0 MHz Sweep 1.000 ms (1001 pts)

Ref 20.00 dBm

Center 5.82500 GHz
#Res BIW 510 kHz

CH48

A

vg Type. Log-Fes
Tig: Free Run AvglHola> 100100
Ao 30 &8

Span 40,00 MHz
Sweep 1.000 ms (1001 pts))
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Report No.:MAX250225011P02-R01

802.11ac(HT40)

U-NIT 1

U-NII' 3

Avg Type: Log-Pwr
Trig: Frea fun AvgHaid > 100100

Arten: 30 dB

Center 519000 GHz

#Res BW 1.0 MHz #VBW 3.0 MHz

Span §0.00 MHz
Sweep 1.000 ms (1001 pis)

a
g Type: Log:
Anvg|Meoid-> 1007 100

Trig: Free Aun

A
\Fasmiow ©Atien: 30 B

Ref 20.00 dBm

FVEBW 1.5 MHz

CH38

CH151

Avg T gt
Trig: Free Run AvgiHola->100/100
Atter: 0 88

Rel 20.00 dBm

Sweep 1.000 ms (

CH46

Span 80,00 MHz|
01 pis)

#Res BW 510 kHz

2

g Type: Log-Fw

Trig: Fros Run AvgiHeld:> 1001100
- 30 o

Ref 20.00 dBm

; Span 20.00 MHz,
Bweep 1.000 ms (1001 pts)|

CH159

802.11ac(HT80)

U-NII 1

U-NII' 3

g Type: Log-Pwr

Trig: Free Run AvgiHold-> 100100

Atten: 30 4B

Rel 20.00 dBm

#Res BW 1.0 MHz #VBW 3.0 MHz

CH42

Sweep 1,000 ms (1001 pts)

i s Ve Aasie o 1A

A

Aug Type: Log-Fwr
Trig: Fris Run AugHold =100100
Atien: 3 dB

Ref 20.00 dBm

#VBW 1.5 MHz
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Report No.:MAX250225011P02-R01

802.11ax(HT20)

U-NIT 1

vzt tprrmam Arahe et 14

U-NII' 3

4

g Type: Log-Pwr
Trig: Froe Fun Avg|Heild> 100100
Anen 30 dB

" Span 40.00 MHz|

#VEW 3.0 MHz 000 1y 01 pt

CH36

Center Freq 5.745000000 GHz
L
IF Gl

Ref 20.00 dBm

Center 574500 GHz
#Res BN 510 kHz

T P R —TY

Aug Type: Log-Par
AgHEE 0000

Trig: Fras Run

Span 40,00 MHz

#VEW 1.5 MHz Sweep 1.000 ms (1001 pis)

CH149

&
A Type: Log-Far

Trig- Free Bun AvgiHold:>100/100

Ref 20.00 dBm

Center 5.20000 GHz pan 40.00 MHz
Sweep 1.000 ms (1001 pis))

#Res BW 1.0 MHz #VEBW 3.0 MHz

F G

Ref 20.00 dBm

Center 5.78500 GHz
#Res BW 510 kHz

CH40

B iy Seectiien dndyem - Bt B4

5000000 GHz
b |

vg Type: Log-Pwr

1 Trig- Free Run Avg|bsala:> 100100

At 30 48

HVBW 1.5 MHZ

CH157

g Type: Log-Pwr
Trig: Frae Rlun AvgiHesd:>100180
Atten: 30 dB

5

P .
Sweep 1.000 ms (1001 pts)

Cel

#Res BW 1.0 MHz #VBW 3.0 MHz

CHA48

Ref 20.00 dBm

Center 5.82500 GHz
#Res BW 510 kHz

A Type: Log-Pur
Trig: Free Run AvgiHald:> 0040
Aten 30 48

) Mz

Spén 40.0
Sweep 1.000 ms (1001 pts]

#VBW 1.5 MHz

CH165
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802.11ax(HT40)
U-NII 1 U-NII 3

BB oy e Lpmctriem Zraferas - eyt T

[ e ey

Center Freq 5755000000 GHz Avg Type: Log-Pwr
) Pt AvgHele:> 100400

.Canel Freq 51890000000 GHz Ay Type: Log-Far
e Trig: Frea i AvgHola:100/100

Anten: 30 38 IF Gas

Ref 20.00 dBm Rel 20.00 dBm

,

Cenler 5.75500 GHz Span 80.00 MH.
#Res BW 510 kHz EVEW 1.5 MHz Sweep 1.000 ms (1001 pis)

CH38 CH151

ribghe Spectiian Andres | Swest Bh

Center 5.19000 GHz
#Res BW 1.0 MHz FVEW 3.0 MHz

K

Avg Type: LogPwr T P Tracelatector
= Trig: Free flun AvgMold:= 1000100 AvgiHold: > 108106
IF L Atsen. 30 4B

Select Trace

Mkr1

Ref 20.00 dBm Ref 20.00 dBm

Trace Average
—

Max Hold

Center 579500 GHz ~ Span 80.00 MHz
#hes BW 510 kHz MH: Sweep 1.000 ms (1001 pts)

Center 5.23000 GHz Span 80.00 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz - | % (1001 pts)|

CH46 CH159

802.11ax(HT80)
U-NII 1 U-NII 3

Vonigi tpremie hrahos - been Un

v Type: Pwr ™ c 75 > Avg Type: Log-Pw
Trig: Eres ftun Ava;ln-»(nm:& Center Freg 5.775000000 G n;‘«:.?-,.gmn'
Arten: 30 dB

20.00 dBm ) B N N N . “ i Rel 20.00 dBm

LR} TF TR

Center 5.21000 GHz = ) ) = ) Span 160.0 MHz Center 5.77500 GHz ) ‘Span 160.0 MHz |
#Res BW 1.0 MH #VEW 3.0 MHz Sweep 1,000 ms (1001 pis) #Res BW 510 kHz SVEW 1.5 MHz p 1.000 ms (1001 pts)

CH42 CH155
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ANT 2

Report No.:MAX250225011P02-R01

802.11a

U-NII 1

syt Spmctiuem Ansbyoa + Sroapt L6

E Rel 20.00 dBm

5.18000 GHz

BW 1.0 MHz

Trig: Free Run
Atterr- 30 B

| SR e

g Ty Log-Pwr
AvgiHoid:>10840¢

Mk

Refl 20.00 dBm

Trace Average
| —

Max Hald

»
Trace On

More
10t3)

Center 5.74500 GHz

" Bpan 40.00 MHz .
#Res BW 510 kHz

Sweep 1.000 ms (1001 pts) #VBW 1.5 MHz

) Span 40,00 MH.
Sweep 1.000 ms (1001 pts))

CH36

CH149

T i i Byt AL

Center Freg 5.2000!

Ref 20.00 dBm

#Res BW 1.0 MHz

00 GH;
T

FVBW 3.0 MK

! Trigg, Free Run
Amen: 32 48 =3

ey Spviieam Eadbiit Lt 1
A
oy Type: Log-Far

AvgiHald=1060/100 Freq 5. 785000000 GHZ

Ref 20.00 dBm

Span 40,00 MHz

000 ms (1001 pts) #VBW 1.5 MHz

CH40

Trig: Free Run
Anen; 30 45

By Type ng‘Fnr
AvglHiaid > 100100

Span 40.00 MH

Bweep 1.000 ms (1001

CH157

Ref 20.00 dBm

Center 5.24000 GHz
#Res BW 1.0 MHz

TRy

#VBW 3.0 MHz

4
Avg Type: Log-Par
AvgHolaa 100100

Center 5.82500 GHz
#Res BW 510 kHz

Span 40.00 MHz

Eweep 1.000 ms (1001 pis) #VEW 1.5 MHz

Trig: Frea Run

2
g Type: Log-Pwr
AvgiHols:>1001100

" Span 40.00 MHz,
Sweep 1.000

CH48

CH165
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Report No.:MAX250225011P02-R01

802.11n(HT20)

U-NIT 1

U-NII' 3

[P — A —-rY

&
Avg Type: Lag-Par
AvgHold:> 100100

Center Freg 5160000000 GHz
¥ -

|Gl

Trig: Free Run

Ref 20.00 dBm

D, A A b

Center 5.18000 GHz

#Res BW 1.0 MHz #VBW 3.0 MHz

[T —TY
v Type: L

;- it
Center Frag vg|Hedd >4 00400

e Trig: Fres Run
Arter: 30 dB

745000000 GHz
T

L oo

Rel 20.00 dBm

40,00

Center 5, Spi
Sweep 1.000ms (1001 pts)

#Res BW 510 kHz #VEW 1.5 MHz

CH36

CH149

A Type: Log-Pwr
Trig- Free Run AvgHald> 100100

= Atten: 30 6B

Center 5.20000 GHz

Fes BW 1.0 MHz #VEW 3.0 MHz

CH40

_'§pan 40,00 MHz
1.000 ms (1001 pts)

v et b
Ava Type: Log-Pwr

Center Fraq 5.785000000 GHz
AvwgHald-= 100100

Trig: Frea fun
Atten: 30 B

-

Rel 20.00 dBm

Center 5.78500 GHz
TRes BW 510 kHz

B bignt Spminum Bshier St 12

&
Ay Type: Log-Par
AvgiHold:>100/100

Trig: Free Run
Atter: 30 68

Rel 20.00 dBm

Center 5.24000 GHz

#Res BW 1.0 MHz #/BW 1.0 MHz Bweep 1

Span 40,00 MHz|
000 ms (1001 pts)

Trig: Free Run
Aten: 30 4B

AvglHold >100/100

Center 5.82500 GHz
#Res BW 510 kHz

Span 40,00 MHz

FVBW 1.5 MH: Sweep 1.000 ms (1001 pts)

CHA48

CH165
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802.11n(HT40)

U-NIT 1

U-NII' 3

A Typa: LogPar
AvgHold:>100/00

Trig: Free Run
Asen: 30 48

Span §0.00 MHz
MHz 1.000 ms (1001 pts

CH38

Center 5,19000 GHz
o

#Res BW 1

sem:le:eJ
1

=] Crvtiche Shactries Anghes - bouis B
ctor

Ref 20.00 dBm

Center 5.75500 GHz
#Res BW 510 kHz

Marker 1 5.742280000000 GHz
FGainiow " Aer: 30 48

- TraceDetector

. | SelectTrace
1

Clear Write

& Average

B Type: Log-Pwr
Trig: Free Run AvgiHsid>1 00100

I
Trac
I —

Max Hold

Span £0.00 MHz
#VEW 1.5 MHz 01 1 pts)

CH151

Frriighe Specttiar Andrem  Swert 54

eq 5,230000000 GHz g Type: Log-Pur
A B A Hold:> 100900

1F G
Mkri

Ref 20.00 dBm

Center 5,23000 GHz Span §0.00 MHz
Sweep 1.000 ms (1001 pts)

#Res BW 1.0 MHz #VBW 3.0 MHz

aragin Yciriar S vens - Sinst 54

Ref 20.00 dBm

Center 579500 GHz
es BW 510 kHz

s
Avg Type: Log-Fw
AvgiHold->100/00

!
L ST

Span 80.00 MHz

HVEBW 1.5 MHz Bweep 1.000 ms (1001 pts)

CH46

CH159
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802.11ac(HT20)

U-NII 1

U-NII' 3

i
Awg Type: LogP
AvgiHald== 100100

|
|
|
|
|
|
|
L
|
.
|
1
|

Center 5.18000 GHz

#Res BW 1.0 MHz #VBW 1.0 MHz

Sweep 1.000 ms {1001 pts)

aldrtidgsts Center 5.74500 GHz
#Res BW 510 kHz

CH36

L T T -ty

Center Freq 5.745000000 GHz
=

Rel 20.00 dBm

Y
i pdadpt iy

e

fia e Lo

N Trig: Free Fun AvgiHaid 100100
T !

e 8 o | SelectTrace

Mkr1 4

3

Span 40,00 MHz

#VEW 1.5 MHz Sweep 1.000 ms (1001 pts

CH149

Avg Type: Log-Bwr
AvgHol>100M00

Trig: Frea Rum
Atten: 30 o8

Ref 20.00 dBm

Center 5.20000 GHz

#Res BW 1.0 MHz HVBW 3.0 MHz

Sweep 1.000 ms (1001 pts] Cen

Span 40.00 MHz L
5.78500 GHz
#Res BW 510 kHz

CH40

e

Avg Type: Log-Par
Trig: Frae Run AwgiHald-> 100100
Atten: 30 dB

Ref 20.00 dBm

Span 40.00 MHz

#VEBW 1.5 MHz 1.000 ms {1001 pts)

CH157

$,

Avg Type: Lag-Per
Hovg|Hoid:= 1001100

Ref 20.00 dBm

Center 5.24000 GHz

#Res BV 1.0 MHz #BW 3.0 MHz

"~ Span 40.00 WHz |
Sweep 1.000 ms (1001 pts)

v ]
TracsiDotector

SN

#Res BW 510 kHz

CH48

Rel 20.00 dBm

Center 582500 GHz

Avg Type: Log-Par
g Hoked-+ 100100

an 40.00 MH

] sp
#VBW 1.5 MHz Sweep 1.000 ms (1001 pts)

CH165
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802.11ac(HT40)
U-Nii 1 U-Nii 3

R R

Vet Spacan Aty - Sovpt S
Avg Type: Log-Pwr
Trig: Froa un AvglHold:= 100180

&
5.190000000 GHz A Type: Log-FPwr
PHO: Fase Lp)

Canter Freg
Trig: Fres Fun g Ml 100100
Atien: 30 dB

Ref 20.00 dBm

ClearWrite

il

Max Hold

Center 5.75500 GHz ) = ) ) " Span 80.00 WHz
#Res BW 510 kHz #VBW 1.5 MHz Sweep 1.000 ms (1001 pis)

Center 5.19000 GHz ) ) Span 80.00 MHz
#Res BW 1.0 MHz FVEBW 2.0 MHz Sweep 1.000 ms (1007 pis)

CH38 CH151

[T L R ———

Enpright Ypacrizm Eaalyivs - st 22

. . 3 +
Avg Type: Log-Pwr Avg Type: Lag-Par
Trig: Frea Fun AvgIHEA 100100 Tt Y Trig: Frea Run AvgiHold:» 100100
Amen- 20 4B Amwn: 30 48

Max Hold

Center 5. z X z Center 5. GH;
#Res BW 1.0 MHz #VBW 3.0 MHz ge 000 ms ) #Res BW 510 kHz #VBW 1.5 MHz

CH46 CH159

802.11ac(HT80)
U-Nii 1 U-Nii 3

Viyaigi e hrahw - biern Un

Kepsight lpastrum Sshzat Smani 12

Center Freq 5.775000000 GHz Avg Type: Log-Pwr
v Trig: Frea fun AvgiRdold:=> 100100
Atten: 30 dB

; &
MHz Avg Type: Log-Far
Trig: Free Bun Avgihiold= 1001100

Y Anee: 30 65

Ref 20.00 dBm Ref 20.00 dBm

| e

FVBW 1.5 MHz

Ce Sp. i 2
#Res BW 1.0 MHz Sweep 1.000 ms (1001 pts)|

CH42 CH155
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802.11ax(HT20)

U-NIT 1

U-NII' 3

g Type: Log-Pur
Trig: Free Run AvglHeid:» 100100
Amen- 30 48

Ref 20.00 dBm

Center Hz

#Res BW 1.0 MHz FVBW 3.0 MHz Sweep

CH36

~ Span 40. Hz
1.000 ms {1001 pis)

r 5.74500 GHz

[T ——Ty

r Freq 5745000000 GHz
[

Ref 20.00 dBm

Avg Typa: Log-Pwe
o Trig: Fres Run AvgjHeold:> 1001100
Artar: 30 4B

i rw

CH149

(e e —rry
Aug Type: Lag-Pur

5.200000000 GH rs Tyme Log T

Ref 20.00 dEBm

T

Center 5.20000 GHz
#Res B 1.0 MHz

FVBW 3.0 MHz Sweep

T

1.000 ms (1001 pts)

Center 5.78500 GHz
#Res BW 510 kHz

A
Avg Type: Log-Pwr

Trige Frea Aun Aug|Hald > 100100

‘Span 40.00 MHz
Sweep 1,000 ms (1001 pis]

#VBW 1.5 MHz

CH40

CH157

Hvg Type: Log P
Trig: Free Run AvgHold: > 106900

Atewn: 10 8B

Ref 20.00 dBm

Center 5.24000 GHz
#Res BIW 1.0 MHz

Sweep

CH48

et e

1.000 ms (1001 pts),

Canter Freq 5.825000000 GHz

Refl 20.00 dBm

Vinigi e hnah - biern Un

Avg Typs: Log-Bwr
Trig: Fres fum Avgaie> 100400
Atten 33 48

00 MHz

Span
FVBW 1.5 MHz Sweep 1.000 ms (1001 pts)
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802.11ax(HT40)

U-NIT 1

U-NII' 3

[T m— Ty wtry

g Type: Log-Pur

Trig: Frea Aun AvglHeld> 100100

Amen: 10 48

Ref 20.00 dBm

1

4

W | A Ty

ygd 3
At A SR

Center 5,100
#Res BW 1.0 MHz #VBW 3.0 MHz

CH38

Ref 20.00 dBm

hvg Type:
Trig: Fraa Run
Anwn: 30 08

#VBW 1.5 MHz

CH151

Log-Far

AgiHald:» 1004100

“Span Hz
Sweep 1.000 ms (1001 pts)

W e Seracm ity - gt 1
. 4

Avg Type: Log-Pwr

AugHold:» 100100

Canter Fraq

5.230000000 GHz
G

[Fi

Ref 20.00 dBm

'"Span £0.00 MHz
Sweep 1.000 ms (1001 pts)

Center 5.23000 GHz _
AVEW 3.0 MHz

#Res BW 1.0 MHz

CH46

Ref 20.00 dBm

Center 5.79500 GHz
#Res BW 510 kHz

Avg Type:
Trig: Fres Aum

#VBW 1.5 MHz

CH159

og-Pur

|

~ Bpan B0.00 MHz
Sweep 1.000 ms (1001 pts)

|

Clear Write

H
g

§
§
if

i

2
&

802.11ax(HT80)

U-NII 1

U-NII' 3

g Type: Log-Pwr

5.210000000 GH:;
TN AorgiHekd > 10000

Trig: Frow Run
Atsen 30 48

20.00 dBm

#VBW 3.0 MHz

Lapsighe lgectmm Araken - Leepe 1o

Contar Freq 5.

Ref 20.00 dBm

TRes BW 510 kHz

775000000 GHz

Trig: Free Run
Atterr: 30 o8

INO: Pass g
F Gain:Low

#VBW 1.5 MHz

CH155

Ava Ty Log-Pwr
Awg|Held > 100100

Mkr1 5

Span 160.0 MHz
Sweep 1.000 ms (1001
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802.11a

U-NII 1

U-NII' 3

Avg Type- Log-Per
Trig: Froe Run AvglHeid = 10100
Acsers: 30 4B

Ref 20,00 dBm

Center 5. 18000 GH;

#Res BW 1.0 MHz #VBW 3.0 MHz

Mazx Hold

Span 40.00 MHz

Sweep 1.000 ms (1001 pts)

| T —

Avg Type: Log-Pwr

Freq 5.745000000 GHz
req pE O Trig: Free Fum Avgiriole: 100400

1Fiaie Afsen: 30 4B

Ref 20,00 dBm

Center 574500 GH:
#Res BW 510 kHz

#VBW 1.5 MHz

CH36

CH149

| IrE——
[

tter Freq 5.200000000 GHz

g Type: Log-Fur
Trig: Free Aun Aug|Hold:> 1004100

Ref 20.00 dBm

Center 5,20000 GHz
#Res BIN 1.0 MHz

CH40

an 40,00 MHz
001 pts)

T =T
Type: Log-Par
Trig: Free Run Avg{Hald:> 100100
e 30 48

Ref 20.00 dBm

Foedisinl™

Center 5.78500 GHz ~Bpan 40.00 MHz
#Res BW 510 kHz #VBW 1.5 MHz Sweep 1.000 ms (1001 pts)

CH157

Avg Typs: Log-Pwr

Trig: Free Run Ang|Hold > 100100

Atter 30 48

Ref 20.00 dBm

Center 524000 GHz
0

#VBW 3.0 MHz

CHA48

Span 40.00 MHz
Sweep 1.000 ms (1

01 pts)

Trricht Wachiem Lawen - Saeys A

Avg Type: Log-Pwr

Eanar Freq 5.825000000 GHz T
— AvgiHaid>1 00100

Trig: Frea Run
Attmr: 30 4B

Ref 20.00 dBm

ter 5.82500 GHz
Res BW 510 kHz

" Span 40.00 MHz

#VEBW 1.5 MHz 1.000 ms (1001 pts)
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802.11n(HT20)

U-NIT 1

U-NII' 3

i VaaRa ey A Lot 08

Center Freq 5. 180000000 GHz
Tt

Ref 20.00 dBm

Center 5.18000 GHz
W 1.0

&
Avg Type: Log-Pwr
Aug|Hol: 100100

" Span 40.00 MHz |
Sweep 1.000 ms (1001 pis)

M vt Toncarom Arabviat - Test 55

Ref 20.00 0Bm

Center 5.74500 GHz
#Res BW 510 kHz

Trige Pree Run

#VBW 1.5 MHz

CH149

&
Avg Type: LogFwr
Avg|Hald:> 1001100

“Ep
Sweep 1.000 ms (1001 pls)

i prcmmam A hoes - beuept LA

Center Freq 5.200000000 GHz
A

Rel 20.00 dBm

5.20000 GHz
W 1.0 MHz

FVBW 3.0 MHz

&
Avg Type: Log-Far
Trig: Fres Aun AugHois:> 1000100

Atten: 30 dB

'Sp.\n'-m.(l\l
Sweep 1.000 ms (1001 prs)

CH40

B Crvtiche Spactiirs Anabs - bt B4

Center Freq 5.785000000 GHz

Rel 20.00 dBm

Center 5.78500 GHz
es BW 510 kHz

Trig: Free Aun

B

Astery: 30 48

#VEBW 1.5 MHz

CH157

1 Type
AvglHedd:>1 00100

Log-Pwr

Span 40.00 MHz
Sweep 1.000 ms (1001 pt

Leyright Lpsctmes Srabotr - buoere A

Canter Freq 5. 240000000 GHz

Ref 20.00 dBm

#VBW 3.0 MHz

v Typs: Log-Pwr
Trig: Fres Run Awg|Hedd>1 D040
Arters: 30 dB

Span 40.00 MHz
veep 1.000 ms (1001 pts)

CHA48

B e St by e

825000000 GHz

Rel 20.00 dBm

Trig. Fros Run

3

Aug Type: Log-Par

Anen: 30 48

AvgHokd:» 1000100

Span 40.00 MHz
Sweep 1.000 ms (1001 pis
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802.11n(HT40)

U-NIT 1

U-

NIl 3

Aug Type: Log-Pwr
AvgiHold:> 100100
Amen 30 9B

Ref 20.00 dBm

M W

Center 519000 GHz

#Res BW 1.0 MHz #VBW 3.0 MHz

CH38

Span 30.00 MHz
o

Kt Tpacorim Sabisat ot $2

1 5 749720000000 GHz
PN

i
Ref 20.00 dBm

Pt i

Center 575500 GHz
#Res BW 510 kHz

¥ >
W G-t ow

Trig: Free Aun

g Typa: Log-Pur
AvgljHed> 100100

Seiwl‘l‘lm'

i

Clear Write

g =
: B

§
g
=

Eirtighe Sectrien Anabims - bwast B4

g Type: Log-Pwr
AvglHold:>100:100

Center Freq 5.230000000 GHz
. Trig: Free Run

= Amen: 30 48

Ref 20.00 gBm

Cenler 523000 GHz
#Res BW 1.0 MHz

#VEW 3.0 MHz

CH46

Sweep 1.000 ms (1001 p

W o Vi Ao gt

Center Fre 5000000 G

Ref 20.00 dBm

Span 80,00 WHz

Trig: Free Run

g Type: Log-Pwr
vgiald:= 106100

Atten: 30 dB

#VBW 1.5 MHz
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802.11ac(HT20)

U-NII 1 U-NII' 3

W G i g sl
Conter Frag 5.1B0000000 GHz T AwmTyprlogPe v Type: Log Pwr
. Trig: Free Aun AvgiFiold:> 100400 Trig: Free Run LglHold »100+100

Arsen: 30 4B B = Aven: 30 08

Ref 20.00 dBm 2.9 Ref 20.00 dBm

Pras ety e

Center 518000 GHz ; ‘Epan 40.00 MHz S —— | | | L | ||
#Res BW 1.0 MHz #VEW 1.0 MMz Sweep 1.000 ms (1001 pts) Center 5,74500 GHz ‘Span 40.00 MHz
#Res BW 510 kHz #VBW 1.5 Wiz Sweep 1.000 ms {1007 pts)

CH36 CH149

Wiyt Spaermum Ao s - Severt 44

Center Freg 5.785000000 GHz
PR Fass

i i}
Mg Type: Log-Pwr
Trig: Froe Run AvgiHold > 100150
Ann: 30 0B

Avp Type: Log-Pwr
Trig: Free Run AvgiHald:» 100100
Afien: 30

Clear Write

Trace Average

Max Hold

Min Hold

Center 5.78500 GHz ) - B ) ) Span 40.00 MHz
#Res BIW $10 kHz FVEW 1.5 MHz Sweep 1000 ms (1001 pts)

Center 5.20000 GHz ) ) ) " Span 40.00 MHz |
#Res BW 1.0 MHz #VEW 1.0 MHz Sweep 1.000 ms (1001 pis)

CH40 CH157

[ L R

AR
Center F 000000 GH. Avg Type Log-Fwr
Trlg: Free Run AvglHold: > 10000
Areer 30 56

fug Tyoe: Log-Pur
Trig: FraeRun AvglHald:=100/100
Arar: 30 4B

Ref 20,00 dBm Ref 20.00 dBm

Trace Average

Max Hold

Prrosmgyrna o bt s

‘gl
=,
x
.‘i

]

i‘
o
3

Center 5.24000 GHz Span 40.00 MHz
#Res BW 1.0 MHz #VEW 3.0 MHz Sweep 1.000 ms (1001 pts)

Center 582500 GHz ) i ) ) ) Span 40,00 MHz
sRes BN 510 kHz FUBW 1.5 MHz Sweep 1.000 ms (1001 pis)

CH48 CH165
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802.11ac(HT40)

U-NIT 1

U-NII' 3

Trig: Free Run AvglHedd:>1 00100

A Type: Log-Pwr

Astery: 30 48

Rel 20.00 dBm

#VEW 3.0 MHz

Span £0.00 MHz
1.000 ms (1001 pts)

CH38

Bl i S Araipins - funet 22

Center Freq 5.755

Ref 20.00 dBm

Trace Average
—
Max Hold

Center 5.75500 GHz
#Res BW 510 kHz

S P

#VBW 1.5 MHz

CH151

Sweep 1.000 ms (1001 pts)

A

Avg Type: Log-Pur
A Hald:> 1001100

Trace Average

Max Hold

Min

|

View Biank
Trace On

|

'-ISpan E0.00 MHz

Avg Type: Log-Pwr

Trig: Free Run AvglHold:> 100400
Arterc: 30 4B

Ref 20.00 dBm

Center 5.23000 GHz
wRes BW 1.0 MHz #VBW 3.0 MHz

" span £0.00 MHz
Sweep 1.000 ms (1001 pis)

B Wi e i s ot 2

Ref 20.00 dBm

L L
Center 5.79500 GHz
#Res BW 510 kHz

Ao Type:
Trig: Free Run AvgHold: 100100

Anwn: 3 4B

#VBW 1.5 MHz

Trace/Detector

ot Log Pt

Select Trace,

il

|

=
£
T
-3
: B

il

L2
o

Span 20,00 MHz,
Sweep 1.000 ms (1001 pts)

CH46

CH159

802.11ac(HT80)

U-NII 1

U-NII' 3

HiEhe Wt Arvebvye - it EA

v Type: LogPwr

Trig: Fros Run Avg|Hald = 1001100

Amen: 30

#VBW 1.0 MHz

CH42

B Wrgrt ot Brishiet dmast L2

Ref 20.00 dBm

; GHz
@Res BW 510 kHz

A
A Type: Log-Far
Trig- Free Bun AvgiHold:>100/100

Attees: 30 65

#VEBW 1.5 MHz

CH155

Span 160.0 MHz
Sweep 1.000 ms (1001 pis)|
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802.11ax(HT20)

U-NIT 1

U-NII' 3

Trig: Fros Run
Arten: 30 dB

Ref 20.00 dBm

T e

#VBW 3.0 MHz

AvgT

‘ype: Log-Pwr
AvgiHaild > 100100

Span 40.00 MHz
Sweep 1.000 ms (1001 pis)

Max Hold

Center 574500 G
#Res BW 510 kHz

BN Vorisiht bcioem Arabyiat  Seest E2

5.745000000 GHz
- F

&

g Type: Log-ar
Trig: Free Run AvgHold>100:400
Aten: 30 48

Ref 20.00 dEBm

#VBW 1.5 MHz

Trace Average
—

Max Hold

CH36

CH149

Wreabghe bectiam R - Ravaph T4

Center Freq 5 200000000 GHz

F
F Gai

Ref 20.00 dBm

niler 5.20000 GHz

TRes BW 1.0 MHz #VBW 3.0 MHz

CH40

g Type: Log-Pwr
AvgiHeld:» 100100

Center Freg

#Res BW 510 kHz

[ ¥t am s by - et 4

5. 785000000 GHz
P

Center 5.78500 GHz

&
Aug Type: Log-Pwr
" Trig: Fres Run AugHeld:» 100100

Amen: 30 4B

Span 40.00 MHz
000 ms (1001 pts)

CH157

B o Toa isms Anaiyi - Tt 14

Center Freq 5.240000000 GH
R
Attan: 30 dff

Ref 20.00 dBm

vk et e

CH48

Avg Type: Log-Pwr
AvgHole:> 10000

- _Epen .00 MHz
Sweep 1.000 ms (1001 pts)

Center 5.82500 GHz
#Res BW 510 kHz

Center Freq 5825000000 GHz
P

[T T A= —y

Aug Type: Log-Par
AvHold:> 100400
F

Mkr1 5

Ref 20.00 dBm

‘Span 40,00 MHz|
Sweep 1.000 ms (1001 pts)

HVBW 1.5 M|

CH165
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802.11a

X(HT40)

U-NIT 1

U-NII' 3

g Type: Log-Pwr
Trig: Fros Run Al Held:» 1D0HE0

Afsen- 30 dB

Ref 20.00 dBm

e m Tt

Span 20.00 MHz
Sweep 1.000 ms (1001 pts)

Center 5.10000 GHz

#Res BW 1.0 MHz #VBW 3.0 MHz

Fvg Type: Log Pwr
Trig: Free Run Avgirold > 100100
ften 30 dB

Ref 20.00 dBm

Max Hold
[ S—

W

SRR eI Min Hold

Centes

#Res Bﬂ 510 kHz #VBW 1.5 MHz Sweep 1.000 ms |

CH38

CH151

=

N TraceMetector

Select Trace

[ e

2
30000000 GHz Avg Type: Log-Per
Teig: Froe BvglHisld-+1001100

- Aun
Amen: 30 dB

Ref 20.00 dBm

upaimaniohi ey

|
|
|
|
|
A
|
|
|

Center 5.23000 GHz
#Res BYWY 1.0 MHz

Span 80.00 MHz

#VBW 3.0 MHz Sweep 1.000 ms (1001 pts),

[ e

A
Mg Type:
AvgHold>

Center Freq 5.7 Log-Par
Teig: Fros Run 100/100
Amen: 30 8

Ref 20.00 dBm

Center 579500 GHz
#Res BW 510 kHz

m.‘span E0.00 MHz
Eweep 1.000 ms (1001 pis)

#VBW 1.5 MHz

CH46

CH159

802.11a

X(HT80)

U-NII' 3

U-NII'1
e

™ Artenc 30 B

v Type: Log-Bwr
AvglHald > 1001180

Ref 20.00 dBm

Center 5.21000 GHz

#Res BW 1.0 MHz #VEW 2.0 MHz

| -
2
enter Freq 5 Type: Log-Pw
Trig: Fras Run AvgiHols:>1001100

Ater: 30 o8

Ref 20.00 dBm

|
|
‘.
|
|

" Span 160.0 MHz,

Center 5.77500 GHz
@ Sweep 1.000 1001 pis}

Res BW 510 kHz #VBW 1.5 MHz

CH155
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Test Procedure
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MaxLab

MAXLAB Testing Co.,Ltd.

Report No.:MAX250225011P02-R01

Set resolution bandwidth (RBW) = approximately 1 % of the EBW.
Set the video bandwidth (VBW) > RBW.

Detector = Pe

ak.

Trace mode = Max hold.
Measure the maximum width of the emission that is 26 dB down from the peak of the emission. Compare
this with the RBW setting of the analyzer. Readjust RBW and repeat measurement as needed until the

RBW / EBW ratio is approximately 1 %.

Test Confiquration

EUT SPECTRUM
ANALYZER
Test Results
T Band ch | 26dB Bandwidth (MHz) Limit (MH Result
ype ands anne ANT 1 ANT 2 ANT 3 imit (MHz) esu

36 26.71 26.52 25.86
802.11a U-NII 1 40 26.07 25.94 2542
48 28.25 27.56 26.65
36 20.79 20.42 20.24
802.11n(HT20) U-NII 1 40 23.05 22.52 21.93
48 23.11 22.65 21.45
38 41.34 40.95 40.56

802.11n(HT40) U-NII 1
46 40.16 40.05 40.02
36 21.21 20.86 2042
802.11ac(HT20) U-NII'1 40 22.70 21.24 20.86

N/A Pass

48 22.47 21.26 20.74
38 41.20 40.63 40.52

802.11ac(HT40) U-NII 1
46 41.03 40.56 40.24
802.11ac(HT80) U-NII'1 42 82.00 81.63 80.89
36 21.02 20.87 20.67
802.11ax(HT20) U-NII'1 40 21.12 20.74 20.45
48 20.79 20.45 20.26
38 40.52 40.24 40.12

802.11ax(HT40) U-NII 1
46 41.76 40.85 40.53
802.11ax(HT80) U-NII 1 42 82.69 81.67 80.67
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26dB Bandwidth (MHz)
Type Bands Channel Limit (MHz) Result
ANT1 | ANT2 ANT 3
149 26.00 25.64 25.32
802.11a U-NII 3 157 26.12 25.89 25.45
165 27.82 26.45 25.65
149 26.57 26.24 25.89
802.11n(HT20) U-NII 3 157 26.55 25.93 25.45
165 26.09 25.65 25.42
151 41.75 40.89 40.52
802.11n(HT40) U-NII 3
159 41.48 40.52 40.12
149 23.11 22.96 22.56
802.11ac(HT20) U-NII 3 157 23.78 2342 22.82
N/A Pass
165 23.08 22.85 22.45
151 41.70 40.86 40.26
802.11ac(HT40) U-NII 3
159 41.78 40.25 40.12
802.11ac(HT80) U-NII 3 155 81.51 80.86 80.45
149 21.20 20.86 20.42
802.11ax(HT20) U-NII 3 157 20.95 20.74 20.25
165 21.33 20.76 20.42
151 41.38 40.86 40.23
802.11ax(HT40) U-NII 3
159 40.94 40.56 40.25
802.11ax(HT80) U-NII 3 155 79.94 79.56 79.21
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Test plot as follows: Note: Both ANT 1/2/3 have been test, The worst data is Antenna 1, only shown Antenna

1 Plot.
U-NII 1 /5.2G

Report No.:MAX250225011P02-R01

802.11a

802.11n(HT20)

Contar Fraq: 5.180000000 BHz
AvgiHeld: 1010

Trig: Fres Run
sAman: 10 4B

: .18 GHz
(#Res BW 200 kHz SVBW 620 kHz

Occupied Bandwidth
16.548 MHz

-11.884 kHz
26.71 MHz

Total Power

Transmit Freq Error
% dB Bandwidth

OBW Power
xdB

Sp
Sweep 1.267 m

11.8 dBm

99.00 %
-26.00 di

[P e
Center Froq: 5180000000 GHz

Ref Value 20.00 dBm :
AvgiHold 1040

[Center 5.1% GHz

#Res BIW 200 kHz HVBW 620 kHz

Occupied Bandwidth

17.648 MHz
21.630 kHz
20.79 MHz

Total Powar

Transmit Freq Ermor
= dB Bandwidth

OBW Power
x dB

CH36

CH36

Radio Sid- Nene

Radio Davice: BT

Span 40 MHz
Sweep 1.267 m

89.00 %

-26.00 dB

Dot o Saiee Dot

Cartar Freg: 5.21
Trig: Frae un
#Asten: 10 dBl

Center Fraq 5.200000000 GH

#VBW 620 kHz
Occupied Bandwidth
16.657 MHz

5.024 kHz
26.07 MHz

Total Power

Transmit Freq Error
x dB Bandwidth

OBW Power
x dB

CH40

-
Awg|Hald:» 1010

Radic Std- None

é‘pan 40 MHz.
Sweep T

14.3 dBm

99.00 %
-26.00 dB

Comar Freq: 5700000000 GHz
AvglHold-> 1010

T 5.2 GHz

BW 200 kHz #VBW 620 kHz

Occupled Bandwidth
17.687 MHz

22.769 kHz
23.05 MHz

Total Power

Transmit Freq Error
x dB Bandwidth

OBW Power
xdB -2

T =
Radie S, Nere

Rl Devhen: BTS

Span 40 MHz
EBweep 1.267 ms|

13.3 dBm

99.00 %

6.00 dB

CH40

Conter Frag: 5 740000000 GHE
rig: Fres Aun
waimen 10 48

5.24 GHz

iCen‘
¥Res BW 200 kHz

#VEW 620 kHz
Occupied Bandwidth
16.714 MHz

2.747 kHz
28.25 MHz

Total Power

Transmit Freq Error
x dB Bandwidth

OBW Power
xdB

GH;
AugiHold:> 1010

£3-038 FA e 4, 2023
Fasia Stel: Mane

Fadis Device: TS

14.9 dEm

99.00 %
=26.00 dB

B ot M Yyt Ena byt - Dooapond B
Center Freq: 8 24000000

GH
Trig: Frea Run AvglHerd= 100
#atan: 10 48

[TRes BW 200 kHz WVBW 620 kHz

Occupied Bandwidth
17.716 MHz

6.565 kHz
23.11 MHz

Total Power

Transmit Freq Error
x dB Bandwidth

OBW Power
xdB

99.00 %
-26.00 dB

Fadin Sod- Wome

Fadic Device: BTS

Span 40 MHz
Sweep 1.267 ms)

.8 dBm

CH48

CH48
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802.11n(HT40)

802.11ac(HT20)

F LaALAL FT
Center Freg: 8.180000000 GHz Radko Std: None

Trig: Fras Run oMo >10HE
#Atien- 10 48 Facko Dewice: BTS

e

Span §0 MHz
[=Res BW 430 kHz 2 MH Sweep 1ms)

Occupied Bandwidth Total Power

36.186 MHz
Transmit Freq Error 178.39 kHz OBW FPower 29.00 %
x dB Bandwidth 41.34 MHz xdB -26.00 dB

i o e Braiy o1 - Bratee

Ref Value 20.00 dBm Eanter Freq: 8180000000 Grie

»
|
|

AvgHald:> 1810

Ref 20.00 dBm

[Center 5.18 GHz
#Res BW 200 kHz SVBW 620 kHz

Occupied Bandwidth Tatal Power
17.700 MHz
Transmit Freq Error 34.610 kHz OBW Power
= dB Bandwidth 21.21 MHz xdB -26.00 dB

CH38

CH36

A A1
Center Freq: 3 130000000 GHz Radio $1d None
AvgHald = 1010
Raco Device: BTS

Center §.23 GHz ‘Span 80 MHz
[#Res BW 430 kHz H#VBW 1.2 MHz Sweep 1ms

Occupled Bandwidth Total Power 13.6 dBm
36.549 MHz

Transmit Freq Error 177.23 kHz OBW Power 99.00 %
x dB Bandwidth 40.16 MHz xdB -26.00 dB

CH46

fcenter 5.2 GHz = — = - . "' " span4om
{7Res BW 200 kHz FVBW 620 kHz Sweep 1.267

B Werign Touttnum Bshint Cecumes ¥

& 33547 W
00000000 GHz Coaer Fraq: 5200000000 GHz Radia 518 Hone
Trig: Free Bun AvgiHoid:» 1010
aAnen: 10 6B Radio Devies: BTS

Ref 20,00 dBm ___

Occupled Bandwidth Total Power 12.7 dBm
17.741 MHz

Transmit Freq Error 27.650 kHz OBW Power 99.00 %

x dB Bandwidth 22.70 MHz xdB -26.00 dB

CH40

[T PR Fe— T -

: ; 5 S5 P 04, 6 —_
5,240000000 GHz Canter Frae: 5240000000 GHx Radia Sid- None TraceDetector

Trig: Free Run Avgoid:= 1010
WAten: 10 &8 Radio Device: BTS

‘Ref 20.00 dBm__

HVBW 620 kHz

Occupled Bandwidth Total Power 14.6 dBm
17.805 MHz

Transmit Freq Error 17.317 kHz OBW Power

= dB Bandwidth 22.47 MHz xdB

CH48
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802.11ac(HT40) 802.11ac(HT80)

W Voriaht Tpmitim Fnabrie. Crmmed BV

; - y G415% Pl a4, 202 & T3R8 A e 04,
Citar Frag: 5190000000 GHE Fadia Sit Heaw ¥ Caener Fraq: 5.210000000 GHz Fadio Sea: Nera
o Trig: Free Run Avg|Hald:= 10010 T Trig: Free R AvglHold:> 100
A Gasciow | WAt 10 68 Radic Devics: BTS Risio Davica BTS

Ref 20.00 dBm_

| Span 160 MHz,
SVBW 1.2 MHz res BW 820 kHz SVBW 2.4 MKz Sweep 1ms

Occupied Bandwidth Total Power 11.7 dBm Occupied Bandwidth Total Power 11.2 dBm
36.175 MHz 75.596 MHz

Transmit Freq Error 163.05 kHz OBEW Power 99.00 % Transmit Freq Error 376.24 kHz OBW FPower 29.00

x dB Bandwidth 41.20 MHz xdB -26.00 dB x dB Bandwidth 82.00 MHz xdB -26.00 dB

CH38 CHA42

[ e —
L & 3AnAd M Mar b, 05
Center Freq: § 230000000 GHz Radia Std: None

Y Trig: Fres Run Avg|Hold 4040
#hten 10 dB Radio Devica: BTS

lcenter 5.23 GHz
[Res BW 430 kHz #VEW 1.2 MHz

Occupied Bandwidth Total Power 13.3 dBm
36.463 MHz

Transmit Freq Error 151.57 kHz OBW Power 99.00 %

x dB Bandwidth 41.03 MHz = dB -26.00 dB

CH46
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802.11ax(HT20)

802.11ax(HT40)

Knyaget ipermam ke - Crraped B
3

Canter Freq: 5180000000 GHz
W Trig: Fres Run
#Anen: 10 4B

Ref Value 20,00 dBm

-GaimLow

(Center 5.18 GHz

[#Res BIW 200 kHz #VBW 620 kMz

Occupied Bandwidth Total Power

17.680 MHz
34.814 kHz
21.01 MHz

OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

AugHeit> 1010

13

Racko Stul: Ware

Fadso Device: BTS

Span 40 MHz
Sweep 1.267 ms|

6 dBm

99.00 %
-26.00 dB

Kapright Ipasinim Srnshies Cecames 30

Ref 20.00 dBm

Occupied Bandwidth

Transmit Freg Error
x dB Bandwidth

CH36

.Y
Carttr Fras. 5190000000 GHr
Trig: Frae Run AvgHola» 1010
Atter; 10 B

FVBW 1.2 MHz

Total Power 13.0 dBm

36.249 MHz
143,28 kHz
40.52 MHz

OBW Power J
x dB -26.00 dB

CH38

Corter Freq: 500000000 GHz
Trig: Fros Run
" gAnen: 10 dB

Center 5.2 GHz
[#Res BW 200 kHz #VBW 620 kHz

Occupied Bandwidth Total Power

17.668 MHz
20170 kHz
21.12 MHz

Transmit Freq Error
x dB Bandwidth

AigHold> 1001

5797 P Vi
Radio Sk Hone

Radic Device BTS

Span 40 MHz
Sweep 1.267 ms

[CICSE e e —

Ref 20.00 dBm

Cloar Write

Average
‘_,.,...,-_u.uxvl- e

Max Hold|

Occupied Bandwidth

Transmit Freq Error
x dB Bandwidth

Center Frag 5230000000 GHz

7220 e

Radia Std: None

&

Center Freq- 8 720000000 GHz
T AglHold:> 10410
Facko Device- BTS

N Epa‘h 80 MHz
#VBW 1.2 MHz Eweep 1ms

Total Power 13.6 dBm

36.369 MHz

99.00 %
-26.00 dB

OBW Power
xdB

B6.277 kHe
41.76 MHz

CH46

802.11ax(HT80)

Conier Freg: 5.240000000 GHz
AvgiHold =108

Trig: Fres Run

_Ref 20.00 dBm

[Center 5.24 GHz

Res BW 200 kHz #VBW 620 kHz

Occupied Bandwidth Total Power

17.657 MHz
18.871 kHz
2070 MHz

OBW Power
= dB

Transmit Freq Error
x dB Bandwidth

CH48

Racio $1ct Hene

Racio Device: BTS

Span 40 MHz

Sweep 1.267 m

14.7 dBm

99.00 %
-26.00 dB

| e e

Span 160.00 MHz

_Ref 20.00 dBm_

Occupied Bandwidth

75.528 MHz
402.09 kHz
82.69 MHz

Transmit Freq Ermor
x dB Bandwidth

Ceneer Freq: 421000000 Gz Radia St Nane
Trig: Free Run AvglHold->1010

#Atien: 10 dB Radio Device BTS

FVEW 2.4 MHx 1 ms|

Tatal Power

OBW Power

xdB -26.00 dB

CH42
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802.11a

802.11n(HT20)

[Center 5.745 GHz

Res BW 200 kHz WVBW 620 kHz

Occupied Bandwidth Total Power

16.685 MHz
-28.868 kHz
2600MHz  xdB

Transmit Freq Error OBEW Power

x dB Bandwidth

CH149

Radio Device: BTS

Span 40 MHz
Sweep 1.267 ms|

16.0 dBm

i VRS e Al - G

h +
Canter Freq: 4 745000000 G

shtmen: 1008

#VBW 620 kHz

Occupied Bandwidth Total Power

17.887 MHz
3851kHz  OBW Power
2657 MHz  xdB

Transmit Freq Error

% dB Bandwidth

2
Trig: Frae Run AvgHaid» 1010

VEETS
Fiadin Sut

Radlo Device: BTS

88,00 %
-26.00 dB

CH149

[ T T —r T

AIF G shsten: 10 08

85 GHz
Res BW 200 kHz HVBW 620 kHz

Occupied Bandwidth Total Power

16.666 MHz
40000 kHz ~ OBW Power
26.12MHz  xdB

Transmit Freq Error

x dB Bandwidth

< 4
Center Fi 85000000 GH:; Genter Freq: 8.788000000 Gz
Trig: Fros Run AvgiHola= 1010

Aadio S Hone

Fadlo Devioe: BT

Span 40 MHz
Sweep 1.267 ms|

15.8 dBm

88.00
-26.00 dB

CH157

Center Freq 5 TES000000 GHz Cantar Fraq: 8.785000000 GHz
- SAman: 40 4B

TVEBW 620 kHz

Occupied Bandwidth Total Power

17.930 MHz
OBW Power

» dB Bandwidth 26.55 MHz x dB

CH157

Trig: Free Run AvgiHald:> 1010

Span 40 MHz,
We:

16.4 dBm

-26.00 dB

Trig: Free Run

MiGasLow  WAtien: 10 68

AVBW 620 kHz

Total Power

Occupled Bandwidth
16.804 MHz
-46.546 kHz
27.82 MHz xdB

Transmit Freq Error OBEW Power

x dB Bandwidth

TR y
Contar Freq: B 825000000 GHe
Avg|Hold:> 1010

Radic S Nonw

Radis Devics: BTS

15.5 dBm

99.00 %
-26.00 dB

.
pectries Anaboar - Decupet Un

Center Freq 5825000000 GHz Corter Frea: 535000000 GHa

SAtterc 10 Bl

en‘ter 5. Zﬁ.c z
[#Res BW 200 kHz FVBW 620 kHz

Total Power

Occupled Bandwidth
17.767 MHz
-36.937 kHz
26.09 MHz = de

Transmit Freq Error OBEW Power

% dB Bandwidth

CH165

CH165

2
Trig: Fres Rur AwglHedd 10119

Radio Std: Nane

Radio Device: BTS

-26.00 dB
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Center Freq 5.755000000 GHz

i
J
1

802.11n(HT40)

802.11ac(HT20)

i b, I 401 23 P O, 2124
Cantar Freq: Radio Sid- Nens
Trig: Fres Run
#amen: 10 68

ofGHE
AvgHald: 21810
Radio Davice: BTS

Ref 20.00 dBm ___

o
Max Hold
S

Span 80 MHz
Sweep 1ms)

Center 5.755 GHz

Res BW 430 kHz FVEW 1.2 MHz Min Hold

Occupled Bandwidth Total Power 13.1 dBm

36.243 MHz
50.263 kHz
41.75 MHz

99.00 %
-26.00 dB

OBW Power
xdB

Transmit Freq Error
x dB Bandwidth

CH151

Trvaiae aacmen ntme Dromed
Center Freq: 5745900000 GHz

Trig: Frees Run AugHeld =100
#Aten: 10 4B

Ref Value 20.00 dBm

HVBW 620 kHz Sweep 1.267 ms;

Total Power 16.3 dBm

Occupied Bandwidth

17.904 MHz
13.604 kHz
23.11 MHz

99,00
-26.00 d8

OBW Power
xdB

Transmit Freq Error
x dB Bandwidth

CH149

[ p g ST

Cartnr Freg: B.795000000 GHe Hane

7 Trig: Free Run AvgiHala:> 104
aAtar 10 46

795000000 GHz
. 675

Span 80 MHz
Sweep 1ms

95 GHz

Icenter 5
leres BN 430 kHz FVEW 1.2 MHz

Occupied Bandwidth Total Power
36.214 MHz

16.383 kHz
41.48 MHz

99.00 %
-26.00 dB

OBW Power
x dB

Transmit Freq Eror
x dB Bandwidth

CH159

T Epuiah Teacinims sk - Dt BN
. 4

e Frag: 5.TES000000 OHe
Trig: Free Aun g Hoid:> 10118
#Anen 1048

IVBW 620 kHz

Occupied Bandwidth Total Power

17.889 MHz
9.736 kHz
23.78 MHz

99.00 %
-26.00 dB

OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

CH157

e

-

Clear Write
N

W Vo Towimim fmdbiim Dcvurea 91

Canter Frag: 5825000000 GH. Radio 51 No
Trig: Free Run AvglH:

dAren 1048

odd > 10140

Radio Device: 575

Bverage
——

Max Hold

Span 40 MHz,
Sweep 1.267 ms

[Center 5.825 GHT

es BW 200 kHz WVBW 620 kHz

Occupled Bandwidth Total Power 14.3 dBm

17.779 MHz
-32.891 kHz
23.08 MHz

99.00 %
-26.00 dB

OBW Power
xdB

Transmit Freq Error
x dB Bandwidth

CH165
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802.11ac(HT40)

802.11ac(HT80)

Certer Freq: 8. 185000000 GHz
Trig: Fres Run Hvg|Hold:» 1040
#Armn: 10 8

Va1 O ear 4, 2035
Rearln St None
M GainLow Feadle Device: BTS

Ref 20.00 dBm

Span 80 MHz

{Res BW Sweep 1ms

iCenter
; HVBIV 1.2 MHz

Occupied Bandwidth Total Power 13.2 dBm

36.234 MHz
64.388 kHz
41.70 MHz

OBW Power
xdB

99.00 %
-26.00 dB

Transmit Freq Error
% dB Bandwidth

Vgt ipeemim Avaberer | Cereg B

&
Conter Freg: 5775000000 GHz
¥ Trig: Frea Run AugHala= 101D
#Atten: 10 o8

‘Span 160,00 MHz

775 GHz

Center
iRFlLls BW B20 kHz HVBW 2.4 MHz

Occupied Bandwidth Total Power
75.449 MHz

61.303 kHz
81.51 MHz

OBW Power
xdB

Transmit Freq Error
% dB Bandwidth

Radio $1c- Norve

Radio Device: BTS

Epan 160 MHz,
Sweep 1 ms|

12.3 dBm

99.00 %

-26.00 dB

CH151

CH155

o Tewtinow Anabie - Ocoupiod 5W
i y. 3L 41511 Pt 04, 20
Carer Freg: 5. 758000000 GHe Radis Sed: Nors
Trig: Free Run Awg|Hold> 1010
#anen 10468

iCenter 5.795 GHz
#Res BW 4230 kHz

#VBW 1.2 MHz

Occupied Bandwidth Total Power
36.206 MHz

3.066 kHz
41.78 MHz

OBW Power
= dB

8900 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

CH159
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802.11ax(HT20)

802.11ax(HT40)

Wit Howcoam, Bl - Cocripiod B

A
Genter Freq §.748000000 GHz
N Trig: Free Aun AuglHold:> 1010
#Atien- 10 4B

Rof Valus 20.00 dBm

Rel 20.00 dBm _

ﬁ;nt!l 5.745 GHz

[#Res BW 200 kHz #VEW 620 kHz

Occupled Bandwidth Total Power
17.681 MHz

1682 kHz
21.20 MHz

OBW Power
x dB

Transmit Frag Error
= dB Bandwidth

; 4, 2
Feadio Sud: None

Fadin Device: BTS

Span 40 MHz|
Sweep 1.267 ms|

o
[T e —

S Nome

Canter Fre £ 755000000 GHE
Trig: Free fun AugHold:> 10018
#Atten: 10 db

Center Fraq 5755000000 GHz
Radio Device: BTS

Rel 20.00 dBn

Span 80 MHz i
Sweep 1 ms|

14.6 dBm

FWEBW 1.2 MHz

Occupied Bandwidth Total Power
36.276 MHz
23.800 kHz

41.38 MHz

OBW Power
xdB

89.00 %
-26.00 dB

Transmit Freq Ermor
x dB Bandwidth

CH149

CH151

v W

it St Sk

5r|l'JU!:EI GHz Freg: 5TB5000000 GHz

TVBW 620 kHZ

Occupied Bandwidth Total Power
17.672 MHz
-9.488 kHz

20.95 MHz

OBW Power
= dB

Transmit Freq Error

% dB Bandwidth

AvgiHold >10/10

Fadio Std: Nane

Radio Device: BTS

. I ;
;g H

i

5
:

Span 40 MHz
Sweep 1.267 ms|

15.6 dBm

il

3

99.00

-26.00 d8

W Eaighi Spactnim Sadivist  DenuptelBW
Conter Frag: 5755000000 GHE
¥ Trig: Free Aun AvgiHoid> 1018

405 4B P b
Fasiie St Mone

Radic Device: BTS

Span 80 MHz,
Sweep 1 ms

. enter 5,
FRes BW 430 kHz

Occupied Bandwidth Total Power 12.6 dBm

36.185 MHz
-16.226 kHz
40.94 MHz

OBW Power
x dB

99.00 %
=26.00 dB

Transmit Freq Error
x dB Bandwidth

CH157

CH159

802.11ax(HT80)

[ = T r— i ——T T
Center Freq: & 828000000 GHz
Trig: Fraa Hun

Center 5825 GHz
Res BW 200 kHz

#VBW 620 kHz

Occupied Bandwidth Total Power
17.671 MHz
-15.859 kHz

21.33 MHz

CBW Power
x dB

Transmit Freq Ermor
x dB Bandwidth

CH165

Fadln Sod- Mome

AvgiHed= 100

Fadie Device: BTS

Span 40 MHz|
Sweep 1.267 ms|

14.6 dBm

99,00 %
-26.00 dB

[ ¥ S penesm a4 - i B
[ t a.07:3a P
Fadio - b

Canter Freq & 778000000 Grz
AvgHeld 1010

FRadio Devie BTS

Ref 20.00 dBm

Span 160 MKz

Icenter 5.775 GHz
E Sweep 1ms

es BW 820 kHz

FVBW 24 WMHz

Occupled Bandwidth Total Power
75.489 MHz
B8.756 kHz

79.94 MHz

OBW Power
xdB

Transmit Freq Error
x dB Bandwidth

CH155
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4.6 Minimum Emission Bandwidth (6dBm Bandwidth)
Limit
Within the 5.725-5.85 GHz band, the minimum 6 dB bandwidth of U-NII devices shall be at least 500 kHz.

Test Procedure

Set resolution bandwidth (RBW) = 100 kHz

Set the video bandwidth 3 x RBW.

Detector = Peak.

Trace mode = Max hold.

Measure the maximum width of the emission that is constrained by the frequencies associated with the
two outermost amplitude points (upper and lower frequencies) that are attenuated by 6 dB relative to the
maximum level measured in the fundamental emission.

agrON=

Test Confiquration

SPECTRUM
ANALYZER

EUT

Test Results

6dB Bandwidth (MHz) Limit
Type Bands Channel KH Result
ANT1 | ANT2 | ANT3 (KHz)
149 16.54 16.45 16.21
802.11a U-NII 3 157 16.53 16.43 16.23
165 16.54 16.24 16.13
149 17.67 17.56 17.25
802.11n(HT20) U-NII 3 157 17.66 17.52 17.26
165 17.66 17.52 17.27
151 36.44 36.21 36.15
802.11n(HT40) U-NII 3
159 36.42 36.12 36.05
149 17.67 17.42 17.26
802.11ac(HT20) U-NII 3 157 17.62 17.52 17.24
2500KHz Pass
165 17.67 17.51 17.31
151 36.45 36.26 36.12
802.11ac(HT40) U-NII 3
159 36.44 36.25 36.14
802.11ac(HT80) U-NII 3 155 76.40 76.23 36.13
149 17.67 17.52 17.42
802.11ax(HT20) U-NII 3 157 17.69 17.54 17.34
165 17.72 17.63 17.35
151 36.38 36.27 36.12
802.11ax(HT40) U-NII 3
159 36.44 36.25 36.14
802.11ax(HT80) U-NII 3 155 76.27 76.12 75.96
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